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History of this test report
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FR800521-02C 01 Initial issue of report Jul. 14, 2019
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Summary of Test Result

Result
Report Clause | Ref Std. Clause Test Items (PASS/FAIL)

3.1 15.247(a)(2) 6dB Bandwidth Pass

3.1 2.1049 99% Occupied Bandwidth Reporting only
3.2 15.247(b) Power Output Measurement Pass
3.3 15.247(e) Power Spectral Density Pass
Conducted Band Edges Pass

3.4 15.247(d)
Conducted Spurious Emission Pass
35 15.247(d) Radiated Ban.d Edgeg ar.ld Radiated Pass
Spurious Emission

3.6 15.207 AC Conducted Emission Pass
3.7 15.203 & 15.247(b) Antenna Requirement Pass

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

Reviewed by: Wii Chang
Report Producer: Aileen Huang
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

Equipment Digital Media Receiver
Model Name 02T2V3
FCC ID 2ARGE-6383

WLAN 11b/g/n HT20

WLAN 11a/n HT20/HT40

EUT supports Radios application WLAN 11ac VHT20/VHT40/VHT80
Bluetooth BR/EDR/LE

Zigbee

1.2 Product Specification of EQuipment Under Test

Standards-related Product Specification

Tx/Rx Channel Frequency Range 2412 MHz ~ 2472 MHz

<Ant. 0>

802.11b : 20.20 dBm (0.1047 W)
802.11g: 23.65 dBm (0.2317 W)
802.11n HT20 : 23.77 dBm (0.2382 W)
<Ant. 1>

802.11b : 20.31 dBm (0.1074 W)
802.11g: 24.17 dBm (0.2612 W)
802.11n HT20 : 24.22 dBm (0.2642 W)
<MIMO Ant. 0 + 1>

802.11b : 23.35 dBm (0.2163 W)
802.11g : 26.85 dBm (0.4842 W)
802.11n HT20 : 26.86 dBm (0.4853 W)

Maximum Output Power to antenna

<Ant. 0>

802.11b : 14.00 MHz
802.11g : 16.90 MHz
802.11n HT20 : 18.15 MHz
<Ant. 1>

802.11b : 13.70 MHz
802.11g : 16.80 MHz
802.11n HT20: 17.85 MHz
<MIMO Ant. 0>

802.11b : 14.05 MHz
802.11g : 16.95 MHz
802.11n HT20: 17.95 MHz
<MIMO Ant. 1>

802.11b : 13.90 MHz
802.11g : 16.75 MHz
802.11n HT20:17.75 MHz

99% Occupied Bandwidth

<Ant. 0> PCB IFA AntennaType with gain 4.6 dBi

Antenna Type / Gain <Ant. 1> PCB IFA AntennaType with gain 4.5 dBi

802.11b : DSSS (DBPSK / DQPSK / CCK)

Type of Modulation 802.11g/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)
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Standards-related Product Specification

Ant. 0 Ant. 1
. _ 802.11 b/g/n V V
Antenna Function Description 802.11 bigin y y
MIMO

Note: MIMO Ant. 0+1 is a calculated result from sum of the power MIMO Ant. 0 and MIMO Ant. 1.

1.3 Modification of EUT

No modifications are made to the EUT during all test items.

1.4 Testing Location

Test Site SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,

Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.

Test Site No.
THO5-HY COO05-HY

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.

03CH16-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190 and TW0007
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1.5 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ FCC Part 15 Subpart C §15.247

+ FCC KDB Publication No. 558074 D01 DTS Meas. Guidance v05r02
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark: All test items were verified and recorded according to the standards and without any deviation
during the test.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement,
pre-scanned in two setup, without accessories and with accessories. The worst cases (without
accessories) were recorded in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Frequency Band Channel (Ilz\;eHi) Channel I(ZII/Iel—?z.)
1 2412 8 2447
2 2417 9 2452
3 2422 10 2457

2400-2483.5 MHz 4 2427 11 2462
5 2432 12 2467
6 2437 13 2472
7 2442

2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Single Antenna

Modulation Data Rate
802.11b 1 Mbps
802.11g 6 Mbps
802.11n HT20 MCSO0
MIMO Antenna
Modulation Data Rate
802.11b 1 Mbps
802.11g 6 Mbps
802.11n HT20 MCSO0
TEL : 886-3-327-3456 Page Number : 8 of 96
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Test Cases
AC L o
—_— " Mode 1 :WLAN (2.4GHz) Link with AP Router + WLAN (5GHz) Link with Notebook +
onducte
- Bluetooth Link + Zigbee Link + Play Audio from Bluetooth Phone
Emission

2.3 Connection Diagram of Test System

<WLAN Tx Mode>

120V ac/E0Hz
EUT
(Power Cable)

L]

EUT
<AC Conducted Emission Mode>
120Wac/0Hz
EUT
(Power Cable)
Notebook
Mobile EUT
Phone
WLAN AP
LED Light
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2.4 Support Unit used in test configuration and system

Item |Equipment Trade Name [Model Name|FCC ID Data Cable Power Cord
1. |WLANAP Net Gear R7000 FCC DoC N/A Unshielded,1.8m
, FCC DoC/ AC IIP:
Latitude Unshielded, 1.2 m
2. |Notebook DELL £6320 Contains FCC ID: |[N/A DC O/P:
QDS-BRCM1054 Shielded, 1.8 m
_ AC I/P:
Latitude Unshielded, 1.2 m
3. |Notebook DELL FCC DoC N/A
E5570 DC O/P:
Shielded, 1.8 m
4. [Mobile Phone Apple A1524 FCC DoC N/A N/A
5. |LED light OSRAM 73674 DZO-IQHOME N/A N/A

2.5 EUT Operation Test Setup

The RF test items, utility “Compliance.exe Version 1.0.0.50” was installed in Notebook which was
programmed in order to make the EUT get into the engineering modes to provide channel selection,

power level, data rate and the application type and for continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example:
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-3456 Page Number : 10 of 96
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3 Test Result
3.1 6dB and 99% Bandwidth Measurement
3.1.1Limit of 6dB and 99% Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.

3.1.2Measuring Instruments

See list of measuring equipment of this test report.

3.1.3Test Procedures

1. The testing follows the ANSI C63.10 Section 6.9.3 (OBW) and 11.8.1 (6dB BW).

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.

Set to the maximum power setting and enable the EUT transmit continuously.

4. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz.
Set the Video bandwidth (VBW) = 300 kHz. In order to make an accurate measurement. The 6
dB bandwidth must be greater than 500 kHz.

5.  For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

6. Measure and record the results in the test report.

3.1.4Test Setup

Spectrum Analyzer EUT
TEL : 886-3-327-3456 Page Number 1 11 of 96
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3.1.5Test Result of 6dB and 99% Occupied Bandwidth

Please refer to Appendix A.

Minimum 6dB Bandwidth

Maximum 99% Occupied Bandwidth

®RAL « At
.
o 5WM\‘ U g
WY 3o
g <.

Date: 27.JUN.2019 20:25:55

"
B
3
4
f

Span 50 MHz

Date: 3.JUN.2019 16:15:44

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Output Power Measurement

3.2.1Limit of Output Power

For systems using digital modulation in the 2400-2483.5MHz, the limit for peak output power is
30dBm. If transmitting antenna with directional gain greater than 6dBi is used, the peak output power
from the intentional radiator shall be reduced below the above stated value by the amount in dB that
the directional gain of the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has to

be reduced by 1dB for every 3dB that the directional gain of the antenna exceeds 6dBi.

3.2.2Measuring Instruments

See list of measuring equipment of this test report.

3.2.3Test Procedures

1. For Peak Power, the testing follows ANSI C63.10 Section 11.9.1.3 PKPM1
2. For Average Power, the testing follows ANSI C63.10 Section 11.9.2.3.2 Method AVGPM-G

3. The RF output of EUT was connected to the power meter by RF cable and attenuator. The path

loss was compensated to the results for each measurement.
4.  Set to the maximum power setting and enable the EUT transmit continuously.
5. Measure the conducted output power and record the results in the test report.

6. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output

v02r01.

3.2.4Test Setup

[ [

Power Meter Attenuator

EUT
3.2.5Test Result of Peak Output Power
Please refer to Appendix A.
3.2.6 Test Result of Average Output Power (Reporting Only)
Please refer to Appendix A.
TEL : 886-3-327-3456 Page Number 1 13 of 96
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

The peak power spectral density shall not be greater than 8dBm in any 3kHz band at any time interval

of continuous transmission.

3.3.2Measuring Instruments

See list of measuring equipment of this test report.

3.3.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.10.2 Method PKPSD.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.

3.  Setto the maximum power setting and enable the EUT transmit continuously.

4. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 3 kHz.
Video bandwidth VBW = 10 kHz In order to make an accurate measurement, set the span to 1.5
times DTS Channel Bandwidth. (6dB BW)

5. Detector = peak, Sweep time = auto couple, Trace mode = max hold, Allow trace to fully
stabilize. Use the peak marker function to determine the maximum power level.

6. Measure and record the results in the test report.

7. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

If measurements performed using method (2) plus 10 log (N) exceeds the emission limit, the
test should choose method (1) before declaring that the device fails the emission limit.

Method (1): Measure and sum the spectra across the outputs.

The total final Power Spectral Density is from a device with 2 transmitter outputs. The spectrum
measurements of the individual outputs are all performed with the same span and number of
points, the spectrum value in the first spectral bin of output 1 is summed with that in the first
spectral bin of output 2 to obtain the value for the first frequency bin of the summed spectrum.
Method (2): Measure and add 10 log (N) dB, where N is the number of outputs. (N=2)

TEL : 886-3-327-3456 Page Number 1 14 of 96
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SPORTON LAB.

3.3.4Test Setup

ole

Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.

Worst Case Power Density (dBm/3kHz)

20 f%Fet 4 dB - : -

1o X

==
g

ter 2.412 GHz 1.278 MHzZ/ Span 12.78 MHz

Date: 27.JUN.2019 20:26:11
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3.4 Conducted Band Edges and Spurious Emission Measurement

3.4.1Limit of Conducted Band Edges and Spurious Emission Measurement

In any 100 kHz bandwidth outside of the authorized frequency band, the emissions which fall in the

non-restricted bands shall be attenuated at least 20 dB / 30dB relative to the maximum PSD level in

100 kHz by RF conducted measurement.

3.4.2Measuring Instruments

See list of measuring equipment of this test report.

3.4.3Test Procedures

1.
2.

The testing follows the ANSI C63.10 Section 11.11.3 Emission level measurement.

The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.

Set to the maximum power setting and enable the EUT transmit continuously.

Set RBW =100 kHz, VBW=300 kHz, Peak Detector. Unwanted Emissions measured in any 100
kHz bandwidth outside of the authorized frequency band shall be attenuated by at least 20 dB
relative to the maximum in-band peak PSD level in 100 kHz when maximum peak conducted
output power procedure is used. If the transmitter complies with the conducted power limits
based on the use of RMS averaging over a time interval, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB per 15.247(d).

Measure and record the results in the test report.

The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

3.4.4Test Setup

e 2

Spectrum Analyzer EUT
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3.4.5Test Result of Conducted Band Edges and Spurious Emission

Temperature : 21~25C

Test Engineer : |Luffy Lin and Richard Qiu : =
Relative Humidity : (51~54%

Number of TX = 1, Ant. 0 (Measured)

Test Mode : 802.11b Test Channel : 01

100kHz PSD reference Level Channel Plot
& &
LA | =

Date: 27.JUN.2019 20:26:41 Date: 27.JUN.2019 20:27:02

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
- =
= =
oA .
[P
st ot ]r.,. PO SHPSIPY UV 0 S | T (v | Aok L Lol i o i
Date: 27.JUN.2019 20:27:23 Date: 27.JUN.2019 20:27:39
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Test Mode : 802.11b

Test Channel :

06

100kHz PSD reference Level

Channel Plot

REW 100 kHz
VBW 300 kHz
20 aBm ace 2 SWT 5 ms
T

(L]

Date: 27.JUN.2019 20:30:35

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

RBW 100 kHz
VBW 300 kHz
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Test Mode : 802.11b

Test Channel : 11

100kHz PSD reference Level

Channel Plot

i
-
2
c
B
b
2
£
3

Date: 27.JUN.2019 20:34:02

(-]
=

Date: 27.JUN.2019 20:34:17

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

~RBW 100 kHz
~VBW 300 kHz

) L-] [=]

= =
.AA. "
L PMAMMM ~
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< ol 5 e
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Test Mode : 802.11b

Test Channel :

12

100kHz PSD reference Level

Channel Plot

~REW 100 kHz

L. =
WA,LMMVMWJW
I N A
o W
I
Date: 27.MAY.2019 15:22:21 Date: 27.MAY.2019 15:22:39
Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
= [~ ] 1 [ 2]
= =
o -
SO ITOTIL SO TSN PRSI [ PO A3 Semidfal ool el ol i g P
Date: 27.MAY.2019 15:22:57 Date: 27.MAY.2019 15:23:12
TEL : 886-3-327-3456 Page Number 1 20 of 96
FAX : 886-3-328-4978 Issued Date : Jul. 14, 2019
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101




e’ FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11b

Test Channel : 13

100kHz PSD reference Level

Channel Plot

~REW 100 kHz

Date: 27.MAY.2019 15:26:05

L. = =
= T =~ =
oo I
Date: 27.MAY.2019 15:25:31 Date: 27.MAY.2019 15:25:47
Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
= [~ ] [ 2]
= =
A
A ddse e
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TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

. 21 of 96

Issued Date : Jul. 14, 2019
Report Version 101

Page Number




ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

Test Mode : 802.11¢g Test Channel : 01

100kHz PSD reference Level Channel Plot

“RBW 100 kHz ~RBW 100 kHz
“VBW 300 kHz 1 VBW 300 kHz

«Att 20 dB SWT 5 ms Ref 20 dBm «Att 20 aB SWT 40 ms

] {N AL \‘Ml\ym hatag kw\x N = - mt

&z
H

T
!
e |
Date: 27.MAY.2019 16:59:12 Date: 27.MAY.2019 16:59:28

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz

~RBW 100 kHz RBW 100 kHz
~VBW 300 kHz 1 VEBW 300 kHz

Ref 20 dBm Ate 10 as SWT 300 ms Ref 20 dBm <Att 10 aB swr 2.3 s

7o offfer 25|47 an o T R

1 [ 2] L [ 2]
= =

1 L

. " -
L q
sl I TR PP S P | LY Py PUBL g po b bl
ot e o il el L

-80

Start 30 s 257 mnz/ Stop 3 oz Start 2 ons .5 anes Stop 25 ons
Date: 27.MAY.2019 16:59:52 Date: 27.MAY.2019 17:00:07

TEL : 886-3-327-3456 Page Number 1 22 of 96

FAX : 886-3-328-4978 Issued Date : Jul. 14, 2019
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101




e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11g

Test Channel :

06

100kHz PSD reference Level

Channel Plot

REW 100 kHz
VBW 300 kHz
20 aBm ace 2 SWT 5 ms
T

ki

I
I
1
{

el

Date: 1.JUL.2019 14:46:08

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

RBW 100 kHz
VBW 300 kHz

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Issued Date
Report Version

= |, =
Iy
Pokder g s R IR
S S PV PRI IPUPRN PP ) AR i ol it i
g it 2 hicky =
Date: 1.JUL.2019 14:46:38 Date: 1.JUL.2019 14:46:54
Page Number 1 23 of 96

: Jul. 14, 2019
;01




ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

Test Mode : 802.11g

Test Channel : 11

100kHz PSD reference Level

Channel Plot

“RBW 100 kHz
“VBW 300 kHz
20 aBm «att 5 SWT 5 ms
7 a

(L]
T
¥

3

Date: 27.MAY.2019 17:05:36

~REW 100 kHz
VBW 300 kHz
er «At
7 a

R 20 aBm att 20 aB SWT 40 ms
2 ot B
43 3.5 M . "

Date: 27.MAY.2019 17:05:51

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

~RBW 100 kHz
~VBW 300 kHz

= [~ ] 1 [ 2]
= =
o
L. P Al R
I PP NI . @ Aenk 5 ok [,J\““" alenid Akl s ot LAped
Date: 27.MAY.2019 17:06:08 Date: 27.MAY.2019 17:06:23
TEL : 886-3-327-3456 Page Number 1 24 of 96

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Issued Date : Jul. 14, 2019
Report Version 101




e’ FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11g

Test Channel : 12

100kHz PSD reference Level

Channel Plot

“RBW 100 kHz
“VBW 300 kHz
20 aBm «att 5 SWT 5 ms
7 a

~REW 100 kHz
VBW 300 kHz

L. = =
= 1 ==
[MI\M' Ry L
i K
W/‘( I
l
Date: 27.MAY.2019 17:10:56 Date: 27.MAY.2019 17:11:10
Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
Lo [ 2] [ 2]
= =
T ST L
£k e ik £, Sk dipededes™ T - JLA Al L el A gerelbgeh b Ly
Date: 27.MAY.2019 17:11:29 Date: 27.MAY.2019 17:11:45
TEL : 886-3-327-3456 Page Number 1 25 0of 96
Issued Date : Jul. 14, 2019

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Report Version 101




ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

Test Mode : 802.11¢g Test Channel : 13

100kHz PSD reference Level Channel Plot

“RBW 100 kHz ~RBW 100 kHz
“VBW 300 kHz 1 VBW 300 kHz

Ref 20 dBm «Att 20 dB SWT 5 ms Ref 20 dBm «Att 20 aB SWT 40 ms

(L]

s ~-‘wwwl( I
s '

Date: 27.MAY.2019 17:13:59 Date: 27.MAY.2019 17:14:13

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz

~RBW 100 kHz
~VBW 300 kHz 1

= [~ ] [ 2]
== B =
MM:N it
e ORI PP NPT SR APPSO RO A S st o b
Date: 27.MAY.2019 17:14:28 Date: 27.MAY.2019 17:14:44
TEL : 886-3-327-3456 Page Number 1 26 of 96
FAX : 886-3-328-4978 Issued Date : Jul. 14, 2019

Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101



SPORTON LAB.

e’ FCC RADIO TEST REPORT

Report No. : FR800521-02C

Test Mode : 802.11n HT20

Test Channel : 01

100kHz PSD reference Level

Channel Plot

L]
k.

E

3
2

Date: 27.MAY.2019 18:53:10

~REW 100 kHz
VBW 300 kHz

(-]
|

Date: 27.MAY.2019 18:53:28

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

~RBW 100 kHz
~VBW 300 kHz

= [ 2]
= =
A }ew
<kt oirk e pbopren b et e Lu - Lttt g it e et S,
Date: 27.MAY.2019 18:53:54 Date: 27.MAY.2019 18:54:08
TEL : 886-3-327-3456 Page Number 1 27 of 96
FAX : 886-3-328-4978 Issued Date : Jul. 14, 2019

Report Template No.: BU5-FR15CWL AC MA Version 2.4

Report Version 101




e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11n HT20

Test Channel :

02

100kHz PSD reference Level

Channel Plot

REW 100 kHz
VBW 300 kHz
20 aBm ace 2 SWT 5 ms
T

(L]
%
z
:

Pl

Date: 3.JUN.2019 16:14:39

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

RBW 100 kHz
VBW 300 kHz

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Issued Date
Report Version

= |, =
N o | g
h A A AR T
sl . [P [TUUUT VDT £ PO | Nl o | LS Y T P N oo S
el
Date: 3.JUN.2019 16:15:06 Date: 3.JUN.2019 16:15:20
Page Number 1 28 of 96

: Jul. 14, 2019
;01




e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11n HT20

Test Channel :

06

100kHz PSD reference Level

Channel Plot

HH
:

- e

Date: 1.JUL.2019 15:18:15

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

vew 300 Ku=
L

=

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Issued Date
Report Version

s
MMW" "
s . N Lo aletuiseni U
Date: 1.JUL.2019 15:18:35 Date: 1.JUL.2019 15:18:52
Page Number 1 29 of 96

: Jul. 14, 2019
;01




e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11n HT20

Test Channel :

10

100kHz PSD reference Level

Channel Plot

REW 100 kHz
VBW 300 kHz
20 aBm ace 2 SWT 5 ms
T

(L]
]

]
)
%
:

Date: 1.JUL.2019 15:21:18

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

RBW 100 kHz
VBW 300 kHz

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Issued Date
Report Version

= |, =
’ i, "
H Era ha T
P Lot 0 7% R T [P A Ty Lot i d
il e G o
Date: 1.JUL.2019 15:21:41 Date: 1.JUL.2019 15:21:56
Page Number : 30 of 96

: Jul. 14, 2019
;01




ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

Test Mode : 802.11n HT20 Test Channel : 11

100kHz PSD reference Level Channel Plot

“RBW 100 kHz ~RBW 100 kHz
“VBW 300 kHz 1 VBW 300 kHz

Ref 20 dBm «Att 20 dB SWT 5 ms Ref 20 dBm «Att 20 aB SWT 40 ms

(L]

L“Wm? @ g

Date: 27.MAY.2019 18:47:26 Date: 27.MAY.2019 18:47:50

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz

~RBW 100 kHz
~VBW 300 kHz 1

= [~ ] [ 2]

== B =
A, A
“\L Ty “ﬂl‘w “J
Fodil. T TS Y il IR I RN o P RPY e o e AN A e

Date: 27.MAY.2019 18:48:06 Date: 27.MAY.2019 18:48:21
TEL : 886-3-327-3456 Page Number : 31 of 96
FAX : 886-3-328-4978 Issued Date : Jul. 14, 2019

Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101



e’ FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11n HT20

Test

Channel : 12

100kHz PSD reference Level

Channel Plot

(L]

i | et

Date: 27.MAY.2019 18:02:06

~REW 100 kHz

ef 20 dBm «Att 20 aB SWT 40 ms

Date: 27.MAY.2019 18:02:24

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

~RBW 100 kHz
~VBW 300 kHz

= [~ ] [ 2]
= =
s
T ey
i PIRTIR I P ,‘A_L‘ & LT, NN T N e S
Date: 27.MAY.2019 18:02:39 Date: 27.MAY.2019 18:02:54
TEL : 886-3-327-3456 Page Number 1 32 of 96

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Issued Date : Jul. 14, 2019
Report Version 101




e’ FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11n HT20

Test Channel : 13

Date: 27.MAY.2019 17:58:17

100kHz PSD reference Level Channel Plot
® e mm B
] PO e s e
/ |
/ 5 .
i L]
so I

Date: 27.MAY.2019 17:58:32

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

~RBW 100 kHz
~VBW 300 kHz

= [~ ] 1 [ 2]
= =
Fec .0 ‘uﬁ‘w
L Al PP I PR Heeser b il PR bt i bl g h-—upﬂn‘
Date: 27.MAY.2019 17:58:48 Date: 27.MAY.2019 17:59:02
TEL : 886-3-327-3456 Page Number : 33 of 96
FAX : 886-3-328-4978 Issued Date : Jul. 14, 2019

Report Template No.: BU5-FR15CWL AC MA Version 2.4

Report Version 101




ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

Number of TX =1, Ant. 1 (Measured)

Test Mode : 802.11b

Test Channel : 01

100kHz PSD reference Level

Channel Plot

HH
k.
g
£
B
)3
F
£
3

Date: 27.JUN.2019 20:45:39

Date: 27.JUN.2019 20:45:56

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

~RBW 100 kHz
~VBW 300 kHz

= [~ ] [ 2]

= =
L

TSRS S e ot NI v Ly FURER e e R ke el
Date: 27.JUN.2019 20:46:24 Date: 27.JUN.2019 20:46:40
TEL : 886-3-327-3456 Page Number 1 34 of 96
FAX : 886-3-328-4978 Issued Date : Jul. 14, 2019
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

Test Mode : 802.11b

Test Channel :

06

100kHz PSD reference Level

Channel Plot

REW 100 kHz
VBW 300 kHz
20 aBm ace 2 SWT 5 ms
T

a A | A

(L]

Date: 27.JUN.2019 20:42:39

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

RBW 100 kHz
VBW 300 kHz
Ref 20 €t 10 o
ot

o 0 dBm a B SWT 300 ms
En) = 25[4 a8
L.
== |,
g I RS Y g “ el Sk i otk
s e A
-850
ta o B top 3 G

Date: 27.JUN.2019 20:42:56

=

[P

Date: 27.JUN.2019 20:43:11

stop 25 GHz

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number

Issued Date
Report Version

. 35 of 96

: Jul. 14, 2019
;01




e’ FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11b

Test Channel :

11

100kHz PSD reference Level

Channel Plot

Date: 27.JUN.2019 20:38:23

L. [ 2]
AJL_U,JLMLM\ JAA
iy A

~REW 100 kHz

= 1

Date: 27.JUN.2019 20:38:39

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

~RBW 100 kHz
~VBW 300 kHz

Ref 20 dBm Ate 10 as SWT 300 ms

= ETa P

L.

I M A P Skl Sl lassal i ‘m AT
Pt < \ i

-80

cart 30 S cop 3 ©

Date: 27.JUN.2019 20:38:54

=

Date:

o At 10 ap
% YT T g T

o fand 7 ST

27.JUN.2019 20:39:08

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number

Issued Date
Report Version

: 36 of 96
2 Jul. 14, 2019
;01




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

Test Mode : 802.11b

Test Channel :

12

100kHz PSD reference Level

Channel Plot

L
:
£
L
:

Date: 27.MAY.2019 15:36:09

~REW 100 kHz

(-]
=

Date: 27.MAY.2019 15:36:27

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

~RBW 100 kHz
~VBW 300 kHz
Ref 20 €t 10 o
ot

= [~ ] 1 [ 2]
= =
.1
M R e
PR NS IS0 P 1) O N P A Lu_“#, R 720 W R P
Date: 27.MAY.2019 15:36:43 Date: 27.MAY.2019 15:36:57
TEL : 886-3-327-3456 Page Number 1 37 of 96

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Issued Date : Jul. 14, 2019
Report Version 101




e’ FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11b

Test Channel : 13

100kHz PSD reference Level

Channel Plot

~REW 100 kHz

ef 20 dBm «Att 20 aB SWT 40 ms

L. = ]
= W iy =

I i e e W R,

iy ] f[ﬂ !tk

oo I
Date: 27.MAY.2019 15:32:52 Date: 27.MAY.2019 15:33:16

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz

Lo [ 2] [ 2]

= =z
eI RAN ;("
it ottt L © _“L PR TAINTINID T DRV ELER 3 A o NN (PIRN N PRETR 1 ) I

Date: 27.MAY.2019 15:33:34 Date: 27.MAY.2019 15:33:49
TEL : 886-3-327-3456 Page Number : 38 of 96

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Issued Date : Jul. 14, 2019
Report Version 101




e’ FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11g

Test Channel : 01

100kHz PSD reference Level

Channel Plot

HA
£
:

Date: 3.JUL.2019 16:21:07

~REW 100 kHz
VBW 300 kHz

Ref 20 dBm «Att 20 aB SWT 40 ms

Date: 3.JUL.2019 16:21:19

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

~RBW 100 kHz
~VBW 300 kHz

Ref 20 dBm Ate 10 as SWT 300 ms
= ETa P
L.

A s & et sttt g g il
e i et ettty
-80
cart 30 S cop 3 ©

Date: 3.JUL.2019 16:21:41

=

xR g e

Date: 3.JUL.2019 16:21:57

stop 25 GHz

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number

Issued Date
Report Version

: 39 of 96
2 Jul. 14, 2019
;01




e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11g

Test Channel :

02

100kHz PSD reference Level

Channel Plot

REW 100 kHz
VBW 300 kHz
20 aBm ace 2 SWT 5 ms
T

(L]
A
5
3

Date: 1.JUL.2019 14:49:12

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

RBW 100 kHz
VBW 300 kHz

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Issued Date
Report Version

= |, =
.
k ﬁqhﬂwm‘ Ll S
[ Y PR S RPOPY F S fosdirdmdlendin . EodcArhespin sl L FIRI, T RO
% ¥
Date: 1.JUL.2019 14:49:38 Date: 1.JUL.2019 14:49:52
Page Number 1 40 of 96

: Jul. 14, 2019
;01




ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

Test Mode : 802.11g

Test Channel :

06

100kHz PSD reference Level

Channel Plot

|

o= i [

= At [+ LT LT
“Afd I

Date: 1.JUL.2019 14:52:38

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

RBW 100 kHz
VBW 300 kHz

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Issued Date
Report Version

= |, =
’ L« A
L L ¥ Ui A e
A st b et L bt i IV A A Wbt ,j 3 Aot Ak
e u ST
Date: 1.JUL.2019 14:52:54 Date: 1.JUL.2019 14:53:09
Page Number 1 41 of 96

: Jul. 14, 2019
;01




e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11g

Test Channel : 10

100kHz PSD reference Level

Channel Plot

REW 100 kHz
VBW 300 kHz
20 aBm ace 2 SWT 5 ms
T

(L]
£
I

Date: 1.JUL.2019 14:56:13

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

RBW 100 kHz
VBW 300 kHz

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Issued Date
Report Version

= |, =
‘ K
L MAA LT T
i A PSS P N AT NP A WA Y bttt Afrtipiti
e + Al s
Date: 1.JUL.2019 14:56:44 Date: 1.JUL.2019 14:57:00
Page Number 1 42 of 96

: Jul. 14, 2019
;01




e’ FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11g

Test Channel :

11

100kHz PSD reference Level

Channel Plot

il |ttt iy

(L]

Date: 27.MAY.2019 17:25:52

P el

“REW 100 kiz
+VEW 300 kHz

o an Aee 2o an ‘0
=

Date: 10.JUL.2019 23:42:17

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

~RBW 100 kHz
~VBW 300 kHz

= [~ ] [ 2]

= =
L. AL J\W '

gz S el L (TRTRN IPTIN ! P aj‘Nﬂ 4 Ak M.E-ui'é-‘[
Date: 27.MAY.2019 17:26:34 Date: 27.MAY.2019 17:26:49
TEL : 886-3-327-3456 Page Number 1 43 of 96
FAX : 886-3-328-4978 Issued Date : Jul. 14, 2019
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101




e’ FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11g

Test Channel : 12

100kHz PSD reference Level

Channel Plot

~REW 100 kHz
VBW 300 kHz

L. = =
== - ==
AR | e
: f« e "“"“‘“""w\ !
K \\
I
Date: 27.MAY.2019 17:22:15 Date: 27.MAY.2019 17:22:30
Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
= [~ ] [ 2]
= =
" J(u( .
" ferchiid .‘l.lhi VISR NS | NN s ottt ok : 1 fi At i b fedeas A:_[
Date: 27.MAY.2019 17:22:49 Date: 27.MAY.2019 17:23:03
TEL : 886-3-327-3456 Page Number : 44 of 96
Issued Date : Jul. 14, 2019

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Report Version 101




ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

Test Mode : 802.11g

Test Channel : 13

100kHz PSD reference Level

Channel Plot

“RBW 100 kHz
“VBW 300 kHz
20 aBm «att 5 SWT 5 ms
7 a

(L]

I it | gy

Date: 27.MAY.2019 17:17:16

“REW 100 kiz
+VEW 300 kHz
Rer 2 sace 2 SWT 40 me

Date: 10.JUL.2019 23:46:44

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

~RBW 100 kHz
~VBW 300 kHz

Date: 27.MAY.2019 17:18:18

. L]
R T it S S A
< e

=

Date: 27.MAY.2019 17:18:32

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

. 45 of 96

Issued Date : Jul. 14, 2019
Report Version 101

Page Number




e’ FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11n HT20

Test Channel :

01

100kHz PSD reference Level

Channel Plot

[

Center 2.412 GHz 2.628 MHz/ Span 26.28 MHz

Date: 27.MAY.2019 17:41:03

Date: 27.MAY.2019 17:41:18

rer 20 aps N .
F ) P
prancl
|

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

“RBW 100 kiz
“VBW 300 kHz

L. [~} =

= =
F«W\W A e ‘

SN S YU P I PV PRI SN ot ol it it e f e
Date: 27.MAY.2019 17:41:41 Date: 27.MAY.2019 17:41:58
TEL : 886-3-327-3456 Page Number : 46 of 96
FAX : 886-3-328-4978 Issued Date : Jul. 14, 2019
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101




e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11n HT20

Test Channel :

02

100kHz PSD reference Level

Channel Plot

=

gt s "‘\

W“’! v
Date: 3.JUL.2019 16:23:52

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz

1 [~} =

= =
TRl Lal s

oot <iokd: TN lr.« USRS LY. Ikt el e asonpll
Date: 3.JUL.2019 16:24:42 Date: 3.JUL.2019 16:25:00
TEL : 886-3-327-3456 Page Number 1 47 of 96
FAX : 886-3-328-4978 Issued Date : Jul. 14, 2019

Report Template No.: BU5-FR15CWL AC MA Version 2.4

Report Version

;01




saran . FCC RADIO TEST REPORT Report No. : FR800521-02C
Test Mode : 802.11n HT20 Test Channel : 06
100kHz PSD reference Level Channel Plot
[ ~]
Y (W P
== v s alls e
PE \w' i
Date: 1.JUL.2019 15:24:43
Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
L. [ 2] ]
= =
. IEAE i
A fS W Ty
PN NI NN U A IR RN PR YN, \..‘ ot o AL e e limneha N et stk
Date: 1.JUL.2019 15:25:01 Date: 1.JUL.2019 15:25:15
TEL : 886-3-327-3456 Page Number : 48 of 96
FAX : 886-3-328-4978 Issued Date - Jul. 14, 2019

Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101




saranas. FCC RADIO TEST REPORT Report No. : FR800521-02C
Test Mode : 802.11n HT20 Test Channel : 10
100kHz PSD reference Level Channel Plot
[ ~]
sy | i
7,;';.“5.’!‘“ el
Date: 1.JUL.2019 15:27:49
Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
L. [ 2] ]
= =
J N
L [T T i
P ; oIV S B I et padsorlithen bt Al
Date: 1.JUL.2019 15:28:22 Date: 1.JUL.2019 15:28:37
TEL : 886-3-327-3456 Page Number 1 49 of 96
FAX : 886-3-328-4978 Issued Date - Jul. 14, 2019

Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101



ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR800521-02C

Test Mode : 802.11n HT20

Test Channel :

11

100kHz PSD reference Level

Channel Plot

= =
== PO PP T | ==
T R
80 80 l
Date: 27.MAY.2019 17:48:01 Date: 27.MAY.2019 17:48:23
Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
1 [~} =
= =
A
LA FFMWW
“ﬁ.-i'l b Mk gy Reatelhoatiecb sl lﬂ:g u,_MF“m." y A IR
Date: 27.MAY.2019 17:48:46 Date: 27.MAY.2019 17:49:00
TEL : 886-3-327-3456 Page Number : 50 of 96

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Issued Date
Report Version

: Jul. 14, 2019
;01




SPORTON LAB.

e’ FCC RADIO TEST REPORT

Report No. : FR800521-02C

Test Mode :

802.11n HT20

Test Channel :

12

100kHz PSD reference Level

Channel Plot

Date: 27.MAY.2019 17:51:38

Ret 20 am “at i
T orefe T
frinxcsf
e,
MMMM LA
. 1 Py
50
cnter 2.467 on e Spa e

HH

13.5 MHz/ Stop 2.565 GHz

Date: 27.MAY.2019 17:51:53

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

“RBW 100 kiz

20 < 1B 2 tfe an
L. L-]
= =
e L
me AL
st N 1P TS NP TS l el sl TSN oA Lot A
Date: 27.MAY.2019 17:52:09 Date: 27.MAY.2019 17:52:23
TEL : 886-3-327-3456 Page Number : 51 of 96

FAX . 886-3-328-4978

Report Template No.: BU5-FR15CWL AC MA Version 2.4

Issued Date : Jul. 14, 2019
Report Version 101




ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

Test Mode : 802.11n HT20

Test Channel : 13

100kHz PSD reference Level

Channel Plot

[

Date: 27.MAY.2019 17:55:16

HH

2.43 GHz 13.5 MHz/ Stop 2.565 GHz

Date: 27.MAY.2019 17:55:32

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

“RBW 100 kiz
“VBW 300 kHz

o =t = et BT

. L=] L-]
= =

ol
WMM A

I SO Y T PO P sefetes Lo Aeal et el e
Date: 27.MAY.2019 17:55:47 Date: 27.MAY.2019 17:56:02
TEL : 886-3-327-3456 Page Number : 52 of 96

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Issued Date : Jul. 14, 2019
Report Version 101




ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

Number of TX = 2, Ant. 0 (Measured)

Test Mode : 802.11b Test Channel : 01
100kHz PSD reference Level Channel Plot

1 [ 2] Lo ]
A‘.{\JMWJ\J\W/M M“A'JL‘LA\}LA . t

i /™ ] h

¥ e R

a0 |

Date: 1.JUL.2019 14:22:39 Date: 1.JUL.2019 14:22:55
Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz

L [ ~] 1 [ ~]

=z =z
oy g g

- K L St haphidstroli e T P Wm d s ol “'JJM
Date: 1.JUL.2019 14:23:19 Date: 1.JUL.2019 14:23:48
TEL : 886-3-327-3456 Page Number : 53 of 96
FAX : 886-3-328-4978 Issued Date - Jul. 14, 2019

Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101



e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11b

Test Channel :

06

100kHz PSD reference Level

Channel Plot

REW 100 kHz
VBW 300 kHz
20 aBm ace 2 SWT 5 ms
T

"
¢
t
B
z
£

A ‘* A

Date: 1.JUL.2019 14:34:37

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

RBW 100 kHz
VBW 300 kHz

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Issued Date
Report Version

L.
= |, =
‘[ iits k
“ heb P PP L T O e ot A o Kotk MMJMM
Date: 1.JUL.2019 14:34:57 Date: 1.JUL.2019 14:35:13
Page Number : 54 of 96

: Jul. 14, 2019
;01




e’ FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Date: 1.JUL.2019 14:39:02

Test Mode : 802.11b Test Channel : 11
100kHz PSD reference Level Channel Plot
¥ . 1
= ~ e - ~
i d A [ g A

"
"t
=

Date: 1.JUL.2019 14:39:16

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

~RBW 100 kHz
~VBW 300 kHz

Ref 20 dbm ate 10 am Swr 300 ms
= s p
|
R NP P il ich H,.. -
Yo bt dipeetross S
50
ot 30 g p———

Date: 1.JUL.2019 14:39:31

=

Date: 1.JUL.2019 14:39:46

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number : 55 of 96
Issued Date : Jul. 14, 2019
Report Version 101




e’ FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11b

Test Channel :

12

100kHz PSD reference Level

Channel Plot

~REW 100 kHz

Date: 27.MAY.2019 16:16:08

Date: 27.MAY.2019 16:16:23

L. = =
bt A |
2, ! o Al
oo I
Date: 27.MAY.2019 16:15:31 Date: 27.MAY.2019 16:15:51
Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
= [~ ] 1 [ 2]
= =
i |-
I T T
e SN SIS FURN WS Y TR I PR B Y SN R

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number

Issued Date
Report Version

: 56 of 96

: Jul. 14, 2019
;01




e’ FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11b

Test Channel :

13

100kHz PSD reference Level

Channel Plot

&z
3

Date: 27.MAY.2019 16:18:23

~REW 100 kHz

(-]
=
.
H 3
.

Date: 27.MAY.2019 16:18:39

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

~RBW 100 kHz
~VBW 300 kHz

.
ol 0 s 1 T Lk 4l
i = c et

Date: 27.MAY.2019 16:18:55

- apm a 0 an
=t z5[4 am
=
e A
[ T 7Y B
L ok e A K feg
car s anz/ Stop 25 Gz

Date: 27.MAY.2019 16:19:10

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number

Issued Date
Report Version

. 57 of 96
2 Jul. 14, 2019
;01




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

Test Mode :

802.11g

Test Channel :

01

100kHz PSD reference Level

Channel Plot

~REW 100 kHz
VBW 300 kHz

Date: 27.MAY.2019 16:51:21

Date: 27.MAY.2019 16:51:35

L. = L =
I
= g St | 3 " = m

- Nm\
o i l

[ ! i

-80 8 l
Date: 27.MAY.2019 16:50:45 Date: 27.MAY.2019 16:51:00

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz

® ~RBW 100 kHz ® RBW 100 kHz

= [~ ] L [ 2]
= =

I ¥
l A ALY =
PRV IOV S FE0 VU Y PO P PR ST N N P ks o Al e A Al
e ¢ A

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number
Issued Date
Report Version

: 58 of 96

: Jul. 14, 2019
;01




e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11g

Test Channel :

06

100kHz PSD reference Level

Channel Plot

REW 100 kHz
VBW 300 kHz
20 aBm ace 2 SWT 5 ms
T

1,
W | el &8,

[i!
&z
e

Date: 1.JUL.2019 15:00:05

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

RBW 100 kHz
VBW 300 kHz

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Issued Date
Report Version

= |, =
MW ““‘
" £ el T PR B R L et cond Uelrers, Ainsinel
ecigoach ke v v
Date: 1.JUL.2019 15:00:21 Date: 1.JUL.2019 15:00:41
Page Number 1 59 of 96

: Jul. 14, 2019
;01




e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11g

Test Channel :

10

100kHz PSD reference Level

Channel Plot

=
L.
= oAy | <A e,
== i tae ,,‘\
T3t N

Date: 1.JUL.2019 15:14:22

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

RBW 100 kHz
VBW 300 kHz

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Issued Date
Report Version

= |, =
H Yo
( WWW "
P00 N P Lobd e S g Rl kel
i iz s et
Date: 1.JUL.2019 15:14:37 Date: 1.JUL.2019 15:14:54
Page Number : 60 of 96

: Jul. 14, 2019
;01




ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

Test Mode : 802.11g

Test Channel : 11

100kHz PSD reference Level

Channel Plot

(L]

ke,

Date: 27.MAY.2019 16:39:37

~REW 100 kHz
VBW 300 kHz

Ref 20 dBm «Att 20 aB SWT 40 ms

Date: 27.MAY.2019 16:39:53

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

~RBW 100 kHz
~VBW 300 kHz

Ref 20 dBm ace 10 as SWT 300 ms
ED =t Z5[4 a8
1 [~ ]
A . Lok i Iu At et ‘l L et it
i kg e u-
50
= ) B cop 5 G

Date: 27.MAY.2019 16:40:09

=

Date: 27.MAY.2019 16:40:23

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

1 61 of 96

Issued Date : Jul. 14, 2019
Report Version 101

Page Number




e’ FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11g

Test Channel :

12

100kHz PSD reference Level

Channel Plot

“RBW 100 kHz
“VBW 300 kHz

~REW 100 kHz

L. = =
....}_ k
: JIM \ “ d««L
| K
m@‘j T
l
Date: 27.MAY.2019 16:30:33 Date: 27.MAY.2019 16:30:47
Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
= [~ ] [ 2]
= =
; J\v« {
b flongerdaros PPN DVIITI ST RS TT N § L"k J gt at ALigh ‘AMU«J‘M&’M“[
Date: 27.MAY.2019 16:31:03 Date: 27.MAY.2019 16:31:17
TEL : 886-3-327-3456 Page Number 1 62 of 96

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Issued Date : Jul. 14, 2019
Report Version 101




e’ FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11g

Test Channel : 13

Date: 27.MAY.2019 16:26:59

100kHz PSD reference Level Channel Plot
L. [ 2] [ ~]
o hadhi i b fey

Date: 27.MAY.2019 16:27:14

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

~RBW 100 kHz
~VBW 300 kHz

et 20 dom At 10 ap swr 300 me
= =
L
PR M I cpultaadl A1 I
e " e
50
R B [

Date: 27.MAY.2019 16:27:32

[ ~]
=
ok
PR AR i
Mt e s

Date: 27.MAY.2019 16:27:46

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number 1 63 of 96
Issued Date : Jul. 14, 2019
Report Version 101




e’ FCC RADIO TEST REPORT Report No. : FR800521-02C

SPORTON LAB.

Test Mode : 802.11n HT20 Test Channel : 01

100kHz PSD reference Level Channel Plot
® Ret - A o am ® Ref 20 aBm A in
R4

31 GHz 13.5 MHz/ Stop 2.445 GHz

Date: 27.MAY.2019 18:56:24 Date: 27.MAY.2019 18:56:41

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
L. [~} =
= =
et H Ty j'b’“[xM‘
ke PP SO W T S NP L o A el i e
Date: 27.MAY.2019 18:57:04 Date: 27.MAY.2019 18:57:20
TEL : 886-3-327-3456 Page Number 1 64 of 96
FAX : 886-3-328-4978 Issued Date : Jul. 14, 2019

Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101



samranas. FCC RADIO TEST REPORT Report No. : FR800521-02C
Test Mode : 802.11n HT20 Test Channel : 06
100kHz PSD reference Level Channel Plot
® Ret - A o am
L =

Center 2.437 GHz 2.598 MHz/ Span 25.98 MHz

Date: 1.JUL.2019 15:36:24

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
L. = =
= =
| L
thuf SN Wy
e die sl el abl gl [ VO R U 0 Y SR Y P Jesato i Aoy 3\ Auls

= btk bbbty -
Date: 1.JUL.2019 15:36:39 Date: 1.JUL.2019 15:36:53
TEL : 886-3-327-3456 Page Number 1 65 of 96
FAX : 886-3-328-4978 Issued Date : Jul. 14, 2019

Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101



ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

Test Mode : 802.11n HT20

Test Channel : 10

100kHz PSD reference Level

Channel Plot

=

it [ bt

el iy
Date: 3.JUN.2019 16:54:45

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz

1 [~} =

= =
Ak .
Ny o

ol " nl & SUDEN S PPN e b bares L PP Y ¥ N ey Aol
Date: 3.JUN.2019 16:55:01 Date: 3.JUN.2019 16:55:15
TEL : 886-3-327-3456 Page Number 1 66 of 96
FAX : 886-3-328-4978 Issued Date : Jul. 14, 2019

Report Template No.: BU5-FR15CWL AC MA Version 2.4

Report Version 101




ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

Test Mode : 802.11n HT20

Test Channel : 11

100kHz PSD reference Level

Channel Plot

= =
.
R Aol
. }#"‘ = \‘
00 ‘ I
Date: 27.MAY.2019 19:07:53 Date: 27.MAY.2019 19:08:07
Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
1 [~} =
= =
PN Hl\ L
W Ny o
R T W oS Y oy
Date: 27.MAY.2019 19:08:23 Date: 27.MAY.2019 19:08:39
TEL : 886-3-327-3456 Page Number 1 67 of 96
FAX : 886-3-328-4978 Issued Date : Jul. 14, 2019
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101




ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

Test Mode : 802.11n HT20 Test Channel : 12

100kHz PSD reference Level Channel Plot

Ret » o as Ret 20 dsm A s
[2] [2]
e prancl
il | etk
¢ 1 ‘
WA
' A B 1

b

o 80 |
Center 2.467 GHz 2.628 MHz/ Span 26.28 MHz Start 2.43 GHz 13.5 MHz/ Stop 2.565 GHz
Date: 27.MAY.2019 19:17:37 Date: 27.MAY.2019 19:17:52

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz

“RBW 100 kiz
“VBW 300 kHz

L L=] L-]
= =
a2 4
R WSy AR F
PR PRI N S 1 Tl O RPN ¥ IS Y L., I {np sl i s gl 3
Date: 27.MAY.2019 19:18:14 Date: 27.MAY.2019 19:18:28
TEL : 886-3-327-3456 Page Number : 68 of 96
FAX : 886-3-328-4978 Issued Date : Jul. 14, 2019

Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101



ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

Test Mode : 802.11n HT20 Test Channel : 13

100kHz PSD reference Level Channel Plot

et 2o amm [T et 2o ame R -
= =

e foanxr

U K, .
< Ve
L. Jm@‘““‘“ mﬂ"ﬂ\g\ - ] 3
0 80 l
Date: 27.MAY.2019 19:22:29 Date: 27.MAY.2019 19:23:04

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz

“RBW 100 kiz
“VBW 300 kHz

L. L=] L-]

= =
A&r A )
oy 4
PIE ¥ e ptippidbbaptootibroick it AP W A ,l il LI s e B e

Date: 27.MAY.2019 19:23:20 Date: 27.MAY.2019 19:23:35
TEL : 886-3-327-3456 Page Number 1 69 of 96
FAX : 886-3-328-4978 Issued Date : Jul. 14, 2019

Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101



e’ FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Number of TX =2, Ant. 1 (Measured)

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Issued Date
Report Version

Test Mode : 802.11b Test Channel : 01
100kHz PSD reference Level Channel Plot
1 [ 2] 1 ]
A s futc A S
[\TJ\\ M/‘\A\ = T
a0 |
Date: 1.JUL.2019 14:25:58 Date: 1.JUL.2019 14:26:13
Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
L [ ~] o [ ~]
=z =z
[,( rebek LAk} l‘%m “
P R IR I " & VL“ o ) kg P e (e et
Date: 1.JUL.2019 14:26:41 Date: 1.JUL.2019 14:26:56
Page Number 1 70 of 96

: Jul. 14, 2019
;01




e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No.

: FR800521-02C

Test Mode : 802.11b

Test Channel :

06

100kHz PSD reference Level

Channel Plot

REW 100 kHz
VBW 300 kHz
20 aBm ace 2 SWT 5 ms
T

| R | i
N N

Date: 1.JUL.2019 14:30:46

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

RBW 100 kHz
VBW 300 kHz

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Issued Date
Report Version

= |, =
A "
PAM‘WV R
7 T s % et Fpt g i gt ki, X m[d‘ bt At AR IN Al AN
Sand ¢ ad A2 PR
Date: 1.JUL.2019 14:31:02 Date: 1.JUL.2019 14:31:29
Page Number 1 71 of 96

: Jul. 14, 2019
;01




ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

Test Mode : 802.11b Test Channel : 11

100kHz PSD reference Level Channel Plot

“RBW 100 kHz ~RBW 100 kHz
“VBW 300 kHz 1 VBW 300 kHz

. L]
MALMJU'\ }“‘LWJLLEL
= AN -+ A
& i
: |
Date: 1.JUL.2019 14:42:04 Date: 1.JUL.2019 14:42:18

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz

~RBW 100 kHz
~VBW 300 kHz 1

= [~ ] [ 2]
== B =
Mm J\M
- PR I PPN R IPIT) 113N PP T P TS Y C N N S T
Date: 1.JUL.2019 14:42:37 Date: 1.JUL.2019 14:42:53
TEL : 886-3-327-3456 Page Number 1 72 of 96
FAX : 886-3-328-4978 Issued Date : Jul. 14, 2019

Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101



e’ FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11b

Test Channel : 12

100kHz PSD reference Level

Channel Plot

~REW 100 kHz

Date: 27.MAY.2019 16:12:39

L. = =
L bR | Sl
oA ! -\ '
T W : ‘F
| \Lfm
oo I
Date: 27.MAY.2019 16:11:15 Date: 27.MAY.2019 16:11:30
Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
= [~ ] [ 2]
= =
& i
J S TS R s
PR SR R S O - YRTLNEY L P e e iy
Date: 27.MAY.2019 16:12:54

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number

Issued Date
Report Version

. 73 of 96

: Jul. 14, 2019
;01




e’ FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11b

Test Channel : 13

100kHz PSD reference Level

Channel Plot

“RBW 100 kHz
“VBW 300 kHz
20 aBm «att 5 SWT 5 ms
7 a

&z
ta

Date: 27.MAY.2019 16:21:13

~REW 100 kHz

[~}
B L
1 ﬁ!\&
N
I

Date:

27.MAY.2019 16:21:26

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

~RBW 100 kHz
~VBW 300 kHz

= [~ ] 1 [ 2]

= =
AJ(f
{\MAWM" R
6 el s TTI il Lkl L SRR
' Aty L 1 A L 2 w

Date: 27.MAY.2019 16:21:44 Date: 27.MAY.2019 16:21:59
TEL : 886-3-327-3456 Page Number 1 74 of 96

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Issued Date : Jul. 14, 2019
Report Version 101




e’ FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11g

Test Channel : 01

100kHz PSD reference Level

“RBW 100 kHz
“VBW 300 kHz
20 aBm «att 5 SWT 5 ms
7 a

(L]

R [T R

Date: 27.MAY.2019 16:48:04

Channel Plot
]
m
I I
; 3
i ol
|

Date:

27.MAY.2019 16:48:19

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

~RBW 100 kHz
~VBW 300 kHz

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Issued Date
Report Version

= [ 2] 1 [ 2]

= =
e
fwmmmw TN
PR i TN T W . ol b e RAT Al i

e Lt

Date: 27.MAY.2019 16:48:42 Date: 27.MAY.2019 16:48:56
Page Number 1 75 of 96

: Jul. 14, 2019
;01




e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11g

Test Channel :

06

100kHz PSD reference Level

Channel Plot

REW 100 kHz
VBW 300 kHz
20 aBm ace 2 SWT 5 ms
T

e |t Bt

(L]

Date: 1.JUL.2019 15:04:00

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

RBW 100 kHz
VBW 300 kHz

L
el L et s L, 'S o, ™ L \~l Jobt,
L - o il

Date: 1.JUL.2019 15:04:16

=

AL et e et

Date: 1.JUL.2019 15:04:36

stop 25 GHz

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number

Issued Date
Report Version

1 76 of 96
2 Jul. 14, 2019
;01




e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11g

Test Channel :

10

100kHz PSD reference Level

Channel Plot

REW 100 kHz
VBW 300 kHz
20 aBm ace 2 SWT 5 ms
T

J
Lt oAt | AR L,

” o

(L]

Date: 1.JUL.2019 15:06:52

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

RBW 100 kHz
VBW 300 kHz

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Issued Date
Report Version

= |, =
H li( Al
H, R PP Pt T [ R
AP P 00 AV VPN NS Y R % . skt Ty
e o e
Date: 1.JUL.2019 15:07:08 Date: 1.JUL.2019 15:07:23
Page Number 1 77 of 96

: Jul. 14, 2019
;01




e’ FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11g

Test Channel :

11

100kHz PSD reference Level

Channel Plot

~REW 100 kHz

Date: 27.MAY.2019 16:37:24

Date: 27.MAY.2019 16:37:38

L. = =
=z v =z
an v H‘“T}“ ¢ oty
) .J Mﬁ\“
LA \
oo |
Date: 27.MAY.2019 16:36:54 Date: 27.MAY.2019 16:37:08
Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
® ~RBW 100 kHz ®
= [~ ] [ 2]
= =
A}\ o
WWW il T
i P Y feid e i Y | PR PP ,,.Jw afl el sabagry
e e ¥ s s et

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number

Issued Date
Report Version

. 78 of 96

: Jul. 14, 2019
;01




ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

Test Mode : 802.11g

Test Channel : 12

100kHz PSD reference Level

Channel Plot

“RBW 100 kHz
“VBW 300 kHz
20 aBm «att 5 SWT 5 ms
7 a

(L]

[y Lt ,Et‘.d’ o

=

Date: 27.MAY.2019 16:33:05

~REW 100 kHz
VBW 300 kHz

(-]
=

Date: 27.MAY.2019 16:33:24

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

~RBW 100 kHz
~VBW 300 kHz

= [ 2]

= =
rrual o

. VI . el B W A k:u i F o A ! N"\
Date: 27.MAY.2019 16:33:39 Date: 27.MAY.2019 16:33:54
TEL : 886-3-327-3456 Page Number 1 79 of 96
FAX : 886-3-328-4978 Issued Date : Jul. 14, 2019
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101




ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

Test Mode : 802.11g

Test Channel : 13

100kHz PSD reference Level

Channel Plot

(L]

Date: 27.MAY.2019 16:24:37

~REW 100 kHz
VBW 300 kHz

Ref 20 dBm «Att 20 aB SWT 40 ms

Date: 27.MAY.2019 16:24:51

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

~RBW 100 kHz
~VBW 300 kHz

= 1 [ 2]
= =
IMMMM ”}‘ww‘
e /(T‘n«ll " PO IITE PN R P RLE 3 1 Sty kA
Date: 27.MAY.2019 16:25:08 Date: 27.MAY.2019 16:25:22
TEL : 886-3-327-3456 Page Number : 80 of 96
FAX : 886-3-328-4978 Issued Date : Jul. 14, 2019

Report Template No.: BU5-FR15CWL AC MA Version 2.4

Report Version 101




e’ FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR800521-02C

Test Mode : 802.11n HT20

Test Channel :

01

100kHz PSD reference Level

Channel Plot

Al ok e |

G

e
i
?

=

Date: 27.MAY.2019 18:59:35

HH

Date: 27.MAY.2019 18:59:49

13.5 MHz/ Stop 2.445 GHz

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

“RBW 100 kiz
“VBW 300 kHz

L. [~} =

= =
sk
YR e b
e oorabgh ey ,“..al PRSP, AL et A T S e K o i Skt

Date: 27.MAY.2019 19:00:11 Date: 27.MAY.2019 19:00:25
TEL : 886-3-327-3456 Page Number : 81 of 96
FAX : 886-3-328-4978 Issued Date : Jul. 14, 2019
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101




saranas. FCC RADIO TEST REPORT Report No. : FR800521-02C
Test Mode : 802.11n HT20 Test Channel : 06
100kHz PSD reference Level Channel Plot
[ ~]

Lk “MM\][\LW‘ TR .

i Moo
Date: 1.JUL.2019 15:34:05

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz

L. [ 2] ]

= =
i F
FA S
L g SIS N I . nL‘\AAP Ly e o el e i thtonfin ]

Date: 1.JUL.2019 15:34:20 Date: 1.JUL.2019 15:34:34
TEL : 886-3-327-3456 Page Number 1 82 of 96
FAX : 886-3-328-4978 Issued Date - Jul. 14, 2019

Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101



samranas. FCC RADIO TEST REPORT Report No. : FR800521-02C
Test Mode : 802.11n HT20 Test Channel : 10
100kHz PSD reference Level Channel Plot
® Ret - A o am
el [N

tAa) of
At

Date: 3.JUN.2019 16:50:47

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
L. [~} =
= =
At ;
L AR AT HER A
S SNF AT TR 3 NS S ARG i e [ FM«MW% AL g s
Date: 3.JUN.2019 16:51:48 Date: 3.JUN.2019 16:52:04
TEL : 886-3-327-3456 Page Number : 83 of 96
FAX : 886-3-328-4978 Issued Date : Jul. 14, 2019

Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101




ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

Test Mode : 802.11n HT20 Test Channel : 11

100kHz PSD reference Level Channel Plot

[
HH

o 80 |
Center 2.462 GHz 2.634 MHz/ Span 26.34 MHz Start 2.43 GHz 13.5 MHz/ Stop 2.565 GHz
Date: 27.MAY.2019 19:10:49 Date: 27.MAY.2019 19:11:10

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz

“RBW 100 kiz
“VBW 300 kHz

L L=] L-]
= =
£ I
L g PO
o P S, i “ D I | AT fely e Mol il sparibl

Date: 27.MAY.2019 19:11:28 Date: 27.MAY.2019 19:11:46
TEL : 886-3-327-3456 Page Number : 84 of 96
FAX : 886-3-328-4978 Issued Date : Jul. 14, 2019

Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101



ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

Test Mode : 802.11n HT20 Test Channel : 12

100kHz PSD reference Level Channel Plot

o At 20 am rer 20 aps N .
heia I P
I &

Center 2.467 GHz 2.628 MHz/ Span 26.28 MHz Start 2.43 GHz 13.5 MHz/ Stop 2.565 GHz

Date: 27.MAY.2019 19:14:47 Date: 27.MAY.2019 19:15:05

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz

“RBW 100 kiz
“VBW 300 kHz

L L=] L-]
= =
' vyt B
PP AP N TN BT VIR N el l 4 Ko T WYY R (IR SN PR P
Date: 27.MAY.2019 19:15:22 Date: 27.MAY.2019 19:15:36
TEL : 886-3-327-3456 Page Number : 85 of 96
FAX : 886-3-328-4978 Issued Date : Jul. 14, 2019

Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101



e’ FCC RADIO TEST REPORT Report No. : FR800521-02C

SPORTON LAB.

Test Mode : 802.11n HT20 Test Channel : 13

100kHz PSD reference Level Channel Plot

[
HH

P M-iq@ e
-2 il L} -1

Center 2.472 GHz 2.631 MHz/ Span 26.31 MHz 2.43 GHz 13.5 MHz/ Stop 2.565 GHz

Date: 27.MAY.2019 19:25:45 Date: 27.MAY.2019 19:25:59

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz

“RBW 100 kiz
“VBW 300 kHz
20 ©

| -] [=]
= =
BS “
oo Rl
i R PN I !{ i 1 ok LA P &
Date: 27.MAY.2019 19:26:14 Date: 27.MAY.2019 19:26:30
TEL : 886-3-327-3456 Page Number : 86 of 96
FAX : 886-3-328-4978 Issued Date 2 Jul. 14, 2019

Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101



ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious
must be at least 20 dB below the highest emission level within the authorized band. If the output
power of this device was measured by spectrum analyzer, the attenuation under this paragraph shall

be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
3.5.2Measuring Instruments
See list of measuring equipment of this test report.
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3.5.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements.

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.
For average measurement:
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
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3.5.4Test Setup

For radiated emissions below 30MHz

- im |

EUT

Metal Full Soldered Ground Plane

I

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz
RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated emissions above 1GHz

RX Antenna
& 77— e O
"/
Ant. feed
point D{ =
1-4m
""" [ ) !
f |
1.5m :
'
= IR, 8
Metal Full Soldered Ground Plane
o

Spectrum Analyzer / Receiver

3.5.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.5.7Duty Cycle

Please refer to Appendix E.

3.5.8 Test Result of Radiated Spurious Emission (30MHz ~ 10" Harmonic)

Please refer to Appendix C and D.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

See list of measuring equipment of this test report.

3.6.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at
least 80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g &> DN

Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =
9kHz) with Maximum Hold Mode.
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3.6.4Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
| |
! e EUT l
I - ol [ I l 80 cm to
| Receiver | gruund
| 500 RF Cable SHem | || ptane
|
: |
|
I 1 2 |
| g | U
| “3bp ;
|
| AC :
| AMH | |
I (LISHy | |
I L Ll |
|
I s | £
I o -~ Bonded to horizontal l o e
s ground plane -~
B et bl e e e e s Ml B e b
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 Antenna Requirements

3.7.1Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the

same level in dB comparing to gain minus 6dBi. The use of a permanently attached Antenna or of an

Antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.7.3Antenna Gain

<CDD Modes >

FCC KDB 662911 D01 Multiple Transmitter Output v02r01

For CDD transmissions, directional gain is calculated as

Directional gain = Gant + Array Gain, where Array Gain is as follows.

For power spectral density (PSD) measurements on all devices,

Array Gain = 10 log(Nant/Nss=1) dB.

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4.

Directional gain may be calculated by using the formulas applicable to equal gain antennas with
GANT set equal to the gain of the antenna having the highest gain;

The EUT supports CDD mode.

For power, the directional gain Gant is set equal to the antenna having the highest gain, i.e.,
F)2)f)i).

For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.

The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

<CDD Modes>

DG DG Power PSD
for for Limit Limit
Ant. 0 Ant. 1 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz 4.60 4.50 4.60 7.56 0.00 1.56
Power Limit Reduction = DG(Power) — 6dBi, (min =0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min =0)
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4 List of Measuring Equipment

. . Calibration
Instrument Manufacturer | Model No. | Serial No. [Characteristics Date Test Date Due Date Remark
Rohde & May 01, 2019~ Radiation
Loop Antenna HFH2-Z22 100315 | 9 kHz~30 MHz | Jan. 11, 2019 Jan. 10, 2020
Schwarz Jun. 27, 2019 (03CH16-HY)
CBL6111D&0 -
. May 01, 2019~ Radiation
Bilog Antenna TESEQ 0802N1DO01N-| 47020&06 | 30MHz to 1GHz | Oct. 13, 2018 Oct. 12, 2019
06 Jun. 27, 2019 (03CH16-HY)
SCHWARZBE 9120D-152 May 01, 2019~ Radiation
Horn Antenna BBHA 9120 D 1G~18GHz Sep. 07, 2018 Sep. 06, 2019
CK 2 Jun. 27, 2019 (03CH16-HY)
SHF-EHF Horn | SCHWARZBE BBHA9170 May 01, 2019~ Radiation
BBHA 9170 18GHz ~ 40GHz| Nov. 20, 2018 Nov. 19, 2019
Antenna CK 251 Jun. 27, 2019 (03CH16-HY)
. May 01, 2019~ Radiation
Amplifier SONOMA 310N 371607 |9kHz~1000MHz| Oct. 02. 2018 Oct. 01. 2019
Jun. 27, 2019 (03CH16-HY)
" JPA0118-55-3|171000180 May 01, 2019~ Radiation
Preamplifier Jet-Power 1GHz~18GHz | Apr. 01, 2019 Mar. 31, 2020
03 0055007 Jun. 27, 2019 (03CH16-HY)
. . MY532702 May 01, 2019~ Radiation
Preamplifier Keysight 83017A 1GHz~26.5GHz | Dec. 12, 2018 Dec.11, 2019
64 Jun. 27, 2019 (03CH16-HY)
18GHz~40GHz, -
. TTA1840-35- May 01, 2019~ Radiation
Amplifier MITEQ 1871923 | VSWR:2.5:1 | Jul. 16, 2018 Jul. 15, 2019
HG Jun. 27, 2019 (03CH16-HY)
max
. . N9038A |MY572901 May 01, 2019~ Radiation
EMI Test Receiver Keysight 3Hz~26.5GHz | Nov. 29, 2018 Nov. 28, 2019
(MXE) 11 Jun. 27, 2019 (03CH16-HY)
Spectrum . MY542004 May 01, 2019~ Radiation
Agilent N9010A 10Hz~44GHz | Oct. 19, 2018 Oct. 18, 2019
Analyzer 86 Jun. 27, 2019 (03CH16-HY)
HUBER + SUCOFLEX [ MY1082/2 May 01, 2019~ Radiation
RF Cable 30M-18G Oct. 15, 2018 Oct. 14, 2019
SUHNER 126E 6EA Jun. 27, 2019 (03CH16-HY)
HUBER + SUCOFLEX [ MY15539/ May 01, 2019~ Radiation
RF Cable 30M-18G Feb. 26, 2019 Feb. 25, 2020
SUHNER 104 4 Jun. 27, 2019 (03CH16-HY)
HUBER + SUCOFLEX [ MY36980/ May 01, 2019~ Radiation
RF Cable 30M~18GHz | Apr. 15, 2019 Apr. 14, 2020
SUHNER 104 4 Jun. 27, 2019 (03CH16-HY)
) E3 May 01, 2019~ Radiation
Software Audix RK-001136 N/A N/A N/A
6.2009-8-24 Jun. 27, 2019 (03CH16-HY)
. Conduction
AC Power Source| ChainTek APC-1000W N/A N/A N/A Jul. 10, 2019 N/A
(COO05-HY)
. Rohde & Conduction
EMI Test Receiver ESR3 102388 | 9kHz~3.6GHz [ Nov. 12,2018 | Jul. 10, 2019 | Nov. 11, 2019
Schwarz (COO05-HY)
Rohde & Conduction
LISN ENV216 100080 9kHz~30MHz | Nov. 14, 2018 | Jul. 10, 2019 | Nov. 13, 2019
Schwarz (CO05-HY)
Rohde & Conduction
LISN ENV216 100081 9kHz~30MHz | Nov. 09, 2018 | Jul. 10, 2019 | Nov. 08, 2019
Schwarz (CO05-HY)
Rohde & EMC32 Conduction
Software N/A N/A N/A Jul. 10, 2019 N/A
Schwarz V10.30 (CO05-HY)
HUBER + Conduction
LF Cable RG-214/U LFO1 N/A Dec. 31, 2018 | Jul. 10, 2019 | Dec. 30, 2019
SUHNER (CO05-HY)
. Rohde & Conduction
Pulse Limiter ESH3-z2 100851 N/A Dec. 31, 2018 | Jul. 10, 2019 | Dec. 30, 2019
Schwarz (COO05-HY)
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. . Calibration
Instrument Manufacturer | Model No. | Serial No. [Characteristics Date Test Date Due Date Remark
. Apr. 26, 2019~ Conducted
Power Meter Anritsu ML2495A 1132003 N/A Aug. 16, 2018 Aug. 15, 2019
Jul. 10, 2019 (THO5-HY)
. 300MHz~40GH Apr. 26, 2019~ Conducted
Power Sensor Anritsu MA2411B 1126017 Aug. 16, 2018 Aug. 15, 2019
z Jul. 10, 2019 (THO5-HY)
16100054S Apr. 26, 2019~ Conducted
Power Sensor DARE RPR3006W 10MHz~6GHz | Dec. 19, 2018 Dec. 18, 2019
NO10 Jul. 10, 2019 (THO5-HY)
Spectrum Rohde & Apr. 26, 2019~ Conducted
FSP40 100057 9kHz-40GHz | Nov. 21, 2018 Nov. 20, 2019
Analyzer Schwarz Jul. 10, 2019 (THO5-HY)
Switch Box & RF EC120838 Apr. 26, 2019~ Conducted
Burgeon ETF-058 N/A Mar. 27, 2019 Mar. 26, 2020
Cable 2 Jul. 10, 2019 (THO5-HY)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 220
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 4.90
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.80

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 3.90
of 95% (U = 2Uc(y)) '
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Test Engineer:
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Temperature:

21~25

°C

Test Date:

2019/4/26~2019/7/10

Relative Humidity:

51~-54

%
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TEST RESULTS DATA

Report Number : FR800521-02C

6dB and 99% Occupied Bandwidth

2.4GHz Band
Data Freq. 99% Occupied BW 6dB BW 6d|§ BW .
Mod. NTY CH. (MHz) (MHz) Limit Pass/Fail
Rate (MHz)
(MHz)
Ant 0 Ant 1 Ant 0 Ant 1
11b |1Mbps| 1 1 2412 13.90 13.55 8.52 8.52 0.50 Pass
11b (1Mbps| 1 6 2437 14.00 13.55 9.04 9.04 0.50 Pass
11b |1Mbps| 1 11 2462 13.95 13.50 9.04 8.56 0.50 Pass
11b |1Mbps| 1 12 2467 13.80 13.70 9.04 9.04 0.50 Pass
11b (1Mbps| 1 13 2472 13.60 13.60 9.00 9.00 0.50 Pass
11g [(6Mbps| 1 1 2412 16.70 16.65 16.28 16.32 0.50 Pass
11g [6Mbps| 1 6 2437 16.90 16.80 16.32 16.32 0.50 Pass
11g [6Mbps| 1 11 2462 16.75 16.65 16.32 16.32 0.50 Pass
11g [(6Mbps| 1 12 2467 16.60 16.60 16.32 16.32 0.50 Pass
11g |6Mbps| 1 13 2472 16.60 16.60 16.32 16.28 0.50 Pass
HT20 | MCSO| 1 1 2412 17.70 17.70 17.56 17.52 0.50 Pass
HT20 | MCSO| 1 2 2417 18.15 17.80 17.52 17.56 0.50 Pass
HT20 | MCSO| 1 6 2437 17.95 17.85 17.56 17.56 0.50 Pass
HT20 [ MCSO| 1 10 2457 18.00 17.80 17.52 17.52 0.50 Pass
HT20 | MCSO| 1 11 2462 17.65 17.70 17.54 17.56 0.50 Pass
HT20 | MCSO| 1 12 2467 17.70 17.65 17.52 17.56 0.50 Pass
HT20 | MCSO| 1 13 2472 17.70 17.65 17.56 17.56 0.50 Pass
11b |1Mbps| 2 1 2412 13.95 13.50 9.00 9.00 0.50 Pass
11b [1Mbps| 2 6 2437 13.90 13.55 9.06 9.00 0.50 Pass
11b |1Mbps| 2 | 11 | 2462 13.90 13.55 9.04 8.56 0.50 Pass
11b [1Mbps| 2 12 2467 14.05 13.90 9.04 9.04 0.50 Pass
11b |1Mbps| 2 13 2472 13.60 13.55 9.00 9.02 0.50 Pass
11g [6Mbps| 2 1 2412 16.80 16.55 16.28 16.32 0.50 Pass
11g [6Mbps| 2 6 2437 16.90 16.75 16.32 16.28 0.50 Pass
11g [6Mbps| 2 10 2457 16.95 16.70 16.32 16.32 0.50 Pass
11g [6Mbps| 2 11 2462 16.60 16.55 16.34 16.34 0.50 Pass
11g [6Mbps| 2 12 2467 16.55 16.50 16.32 16.32 0.50 Pass
11g |6Mbps| 2 13 2472 16.60 16.50 16.32 16.32 0.50 Pass
HT20 | MCSO| 2 1 2412 17.75 17.65 17.56 17.56 0.50 Pass
HT20 | MCSO| 2 6 2437 17.95 17.75 17.32 17.56 0.50 Pass
HT20 | MCSO| 2 10 2457 17.95 17.70 17.52 17.56 0.50 Pass
HT20 | MCSO| 2 11 2462 17.70 17.65 17.56 17.56 0.50 Pass
HT20 | MCSO| 2 12 2467 17.65 17.65 17.52 17.52 0.50 Pass
HT20 | MCSO| 2 13 2472 17.70 17.65 17.52 17.54 0.50 Pass
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TEST RESULTS DATA

Peak Output Power

Report Number : FR800521-02C

2.4GHz Band
Peak Conducted EIRP EIRP

Data P Conducted qugr ' ST qugr Pass

Mod. Rate NT{ CH. (MH2) Power Limit (dBi) (dBm) Limit IEail
(dBm) (dBm) (dBm)
Ant 0 Ant 1 SUM Ant 0 Ant 1 Ant 0 Ant 1 Ant 0 Ant 1 Ant 0 Ant 1

11b |1Mbps| 1 1 2412 | 20.20 | 20.31 - 30.00 | 30.00 4.60 4.50 2480 | 24.81 | 36.00 | 36.00 | Pass
11b |1Mbps| 1 6 2437 | 19.83 | 20.13 - 30.00 | 30.00 4.60 4.50 24.43 | 24.63 | 36.00 | 36.00 | Pass
11b |1Mbps| 1 11 2462 | 19.87 | 19.72 - 30.00 | 30.00 4.60 4.50 2447 | 24.22 | 36.00 | 36.00 | Pass
11b |1Mbps| 1 12 2467 | 16.55 | 16.56 - 30.00 | 30.00 4.60 4.50 21.15 | 21.06 | 36.00 | 36.00 | Pass
11b |1Mbps| 1 13 2472 | 11.51 | 11.35 - 30.00 | 30.00 4.60 4.50 16.11 | 15.85 | 36.00 [ 36.00 | Pass
11g |6Mbps| 1 1 2412 | 23.65 | 23.57 - 30.00 | 30.00 4.60 4.50 28.25 | 28.07 | 36.00 | 36.00 [ Pass
11g |6Mbps| 1 6 2437 | 23.57 | 24.17 - 30.00 | 30.00 4.60 4.50 28.17 | 28.67 | 36.00 | 36.00 | Pass
11g |6Mbps| 1 11 2462 | 22.96 | 23.65 - 30.00 | 30.00 4.60 4.50 27.56 | 28.15 | 36.00 | 36.00 [ Pass
11g |6Mbps| 1 12 2467 | 20.30 | 20.35 - 30.00 | 30.00 4.60 4.50 2490 | 24.85 | 36.00 | 36.00 | Pass
11g |6Mbps| 1 13 2472 | 19.95 | 19.65 - 30.00 | 30.00 4.60 4.50 2455 | 24.15 | 36.00 | 36.00 [ Pass
HT20 | MCSO| 1 1 2412 | 22.98 | 22.98 - 30.00 | 30.00 4.60 4.50 27.58 | 27.48 | 36.00 | 36.00 | Pass
HT20 [ MCSO| 1 2 2417 | 23.77 | 24.22 - 30.00 | 30.00 4.60 4.50 28.37 | 28.72 | 36.00 | 36.00 [ Pass
HT20 | MCSO| 1 6 2437 | 23.53 | 24.14 - 30.00 | 30.00 4.60 4.50 28.13 | 28.64 | 36.00 | 36.00 | Pass
HT20 [ MCSO| 1 10 2457 | 23.44 | 23.95 - 30.00 | 30.00 4.60 4.50 28.04 | 28.45 | 36.00 | 36.00 [ Pass
HT20 | MCSO| 1 11 2462 | 22.12 | 23.65 - 30.00 | 30.00 4.60 4.50 26.72 | 28.15 | 36.00 | 36.00 | Pass
HT20 [ MCSO| 1 12 2467 | 20.32 | 20.43 - 30.00 | 30.00 4.60 4.50 2492 | 24.93 | 36.00 | 36.00 [ Pass
HT20 | MCSO| 1 13 2472 | 19.11 | 19.24 - 30.00 | 30.00 4.60 4.50 23.71 | 23.74 | 36.00 | 36.00 | Pass
11b | 1Mbps| 2 1 2412 | 20.44 | 20.23 | 23.35 30.00 4.60 27.95 36.00 Pass
11b |1Mbps| 2 6 2437 | 19.64 | 20.01 | 22.84 30.00 4.60 27.44 36.00 Pass
11b | 1Mbps| 2 11 2462 | 19.78 | 19.71 | 22.76 30.00 4.60 27.36 36.00 Pass
11b |1Mbps| 2 12 2467 | 17.45 | 17.32 | 20.40 30.00 4.60 25.00 36.00 Pass
11b [1Mbps| 2 13 2472 | 11.12 | 11.01 | 14.08 30.00 4.60 18.68 36.00 Pass
11g |6Mbps| 2 1 2412 | 23.64 | 23.77 | 26.72 30.00 4.60 31.32 36.00 Pass
11g [6Mbps| 2 6 2437 | 23.48 | 24.17 | 26.85 30.00 4.60 31.45 36.00 Pass
11g |6Mbps| 2 10 2457 | 23.33 | 24.13 | 26.76 30.00 4.60 31.36 36.00 Pass
11g [6Mbps| 2 11 2462 | 21.87 | 22.32 | 25.11 30.00 4.60 29.71 36.00 Pass
11g |6Mbps| 2 12 2467 | 20.21 | 20.26 | 23.25 30.00 4.60 27.85 36.00 Pass
11g [6Mbps| 2 13 2472 | 19.61 | 19.52 | 22.58 30.00 4.60 27.18 36.00 Pass
HT20 | MCSO| 2 1 2412 | 23.12 | 23.56 | 26.36 30.00 4.60 30.96 36.00 Pass
HT20 [ MCSO| 2 6 2437 | 23.55 | 24.13 | 26.86 30.00 4.60 31.46 36.00 Pass
HT20 | MCSO| 2 10 2457 | 23.13 | 23.82 | 26.50 30.00 4.60 31.10 36.00 Pass
HT20 [ MCSO| 2 11 2462 | 21.13 | 20.98 | 24.07 30.00 4.60 28.67 36.00 Pass
HT20 | MCSO| 2 12 2467 | 20.03 | 20.13 | 23.09 30.00 4.60 27.69 36.00 Pass
HT20 [ MCSO| 2 13 2472 | 19.35 | 19.35 | 22.36 30.00 4.60 26.96 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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Report Number : FR800521-02C

TEST RESULTS DATA
Average Output Power

2.4GHz Band
Dut Average
Mod Data N Y Freq. Faztgr Co;:vtdgtred
od- | Rate [P CH (MHz) (dB) o
Ant O Ant 1 Ant O Ant 1 SUM
11b |1Mbps| 1 1 2412 0.00 0.00 17.90 | 18.00
11b |1Mbps| 1 6 2437 0.00 0.00 17.80 | 17.80
11b |1Mbps| 1 11 2462 0.00 0.00 17.80 | 17.50
11b |1Mbps| 1 12 2467 0.00 0.00 1450 | 14.60
11b |1Mbps| 1 13 2472 0.00 0.00 9.20 9.20
11g |6Mbps| 1 1 2412 0.00 0.00 16.30 | 15.50
11g |6Mbps| 1 6 2437 0.00 0.00 17.40 | 17.70
11g |6Mbps| 1 11 2462 0.00 0.00 15.10 | 16.00
11g |6Mbps| 1 12 2467 0.00 0.00 11.20 | 11.40 -
11g |6Mbps| 1 13 2472 0.00 0.00 10.20 | 10.40
HT20 | MCSO| 1 1 2412 0.00 0.00 15.10 | 14.80
HT20 | MCSO| 1 2 2417 0.00 0.00 17.90 | 17.50
HT20 | MCSO| 1 6 2437 0.00 0.00 17.40 | 17.50
HT20 | MCSO| 1 10 2457 0.00 0.00 17.40 | 17.50
HT20 | MCSO| 1 11 2462 0.00 0.00 13.90 | 15.40
HT20 | MCSO| 1 12 2467 0.00 0.00 11.60 | 11.30
HT20 | MCSO| 1 13 2472 0.00 0.00 9.40 9.90
11b |1Mbps| 2 1 2412 0.00 0.00 18.50 | 18.10 | 21.31
11b [1Mbps| 2 6 2437 0.00 0.00 17.40 17.60 | 20.51
11b [1Mbps| 2 11 2462 0.00 0.00 17.90 17.50 | 20.71
11b |1Mbps| 2 12 2467 0.00 0.00 15.90 | 15.80 | 18.86
11b |1Mbps| 2 13 2472 0.00 0.00 9.00 8.80 11.91
11g |6Mbps| 2 1 2412 0.00 0.00 16.90 | 16.40 | 19.67
11g |6Mbps| 2 6 2437 0.00 0.00 17.40 | 17.80 | 20.61
11g [6Mbps| 2 [ 10 2457 0.00 | 0.00 | 17.40 | 17.70 | 20.56
11g |6Mbps| 2 11 2462 0.00 0.00 14.10 | 13.80 | 16.96
11g |6Mbps| 2 12 2467 0.00 0.00 11.40 11.40 | 14.41
11g |6Mbps| 2 13 2472 0.00 0.00 10.40 | 10.50 | 13.46
HT20 | MCSO| 2 1 2412 0.00 0.00 15.70 | 15.30 | 18.51
HT20 | MCSO| 2 6 2437 0.00 0.00 17.30 | 17.70 | 20.51
HT20 | MCSO| 2 10 2457 0.00 0.00 16.80 | 17.20 | 20.01
HT20 | MCSO| 2 11 2462 0.00 0.00 12.80 | 12.80 | 15.81
HT20 | MCSO| 2 12 2467 0.00 0.00 11.20 | 11.30 | 14.26
HT20 | MCSO| 2 13 2472 0.00 0.00 10.30 | 10.30 | 13.31

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR800521-02C

2.4GHz Band
Peak PSD DG Pei:‘m'?tSD
Mod. | D2 I\rl oy, | Frea. ElemiEaE — (@Bm/3kH2) | pass/Fail
Rate (MHz)
Ant 0 Ant 1 Wgrgf | anto Ant 1 ANt 0 Ant 1
11b |1IMbps| 1| 1 | 2412 | -4.18 511 ; 4.60 4.50 8.00 8.00 Pass
11b |IMbps| 1| 6 | 2437 | -4.60 227 : 4.60 450 8.00 8.00 Pass
11b |IMbps| 1| 11 | 2462 | -2.33 227 } 4.60 450 8.00 8.00 Pass
11b |IMbps| 1| 12 | 2467 | -7.43 792 - 4.60 4.50 8.00 8.00 Pass
11b |IMbps| 1| 13 | 2472 | -12.97 | -13.34 ; 4.60 450 8.00 8.00 Pass
11g |6Mbps| 1| 1 | 2412 | 828 29.80 } 4.60 4.50 8.00 8.00 Pass
11g |6Mbps| 1| 6 | 2437 | -7.96 6.91 ; 4.60 450 8.00 8.00 Pass
11g |6Mbps| 1| 11 | 2462 | -9.25 823 } 4.60 4.50 8.00 8.00 Pass
11g |6Mbps| 1| 12 | 2467 | -1301 | -13.08 ; 4.60 450 8.00 8.00 Pass
11g |6Mbps| 1| 13 | 2472 | -13.99 | -14.78 - 4.60 4.50 8.00 8.00 Pass
HT20 [MCSO| 1| 1 | 2412| -7.70 1051 ; 4.60 450 8.00 8.00 Pass
HT20 [MCSO| 1| 2 | 2417 | -6.58 782 - 4.60 4.50 8.00 8.00 Pass
HT20 [MCSO| 1| 6 | 2437 | -7.67 7.38 ; 4.60 450 8.00 8.00 Pass
HT20 [MCSO| 1| 10 | 2457 | -7.94 .87 - 4.60 4.50 8.00 8.00 Pass
HT20 [MCSO| 1| 11 | 2462 | -10.45 9.71 ; 4.60 450 8.00 8.00 Pass
HT20 [MCSO| 1| 12 | 2467 | -12.87 | -14.10 - 4.60 4.50 8.00 8.00 Pass
HT20 [MCSO| 1| 13 | 2472 | -1465 | -14.85 ; 4.60 450 8.00 8.00 Pass
11b |IMbps| 2| 1 | 2412 | -4.93 5.05 192 756 6.44 Pass
11b |iMbps| 2| 6 | 2437 | -5.19 2.38 1.37 756 6.44 Pass
11b |1Mbps| 2| 11 | 2462 | -482 2.90 181 756 6.44 Pass
11b |iMbps| 2| 12 | 2467 | -7.05 6.72 371 756 6.44 Pass
11b |1Mbps| 2| 13 | 2472 | -13.76 | -13.95 | -10.75 756 6.44 Pass
11g |6Mbps| 2| 1 | 2412 | -7.70 8.10 2.69 756 6.44 Pass
11g |6Mbps| 2| 6 | 2437 | -8.36 768 267 756 6.44 Pass
11g |6Mbps| 2| 10 | 2457 | -7.71 7.16 .15 756 6.44 Pass
11g |6Mbps| 2| 11 | 2462 | -1097 | -11.76 | -7.96 756 6.44 Pass
11g |6Mbps| 2| 12 | 2467 | -12.57 | -13.81 -9.56 756 6.44 Pass
11g |6Mbps| 2| 13 | 2472 | -13.26 | -15.05 | -10.25 756 6.44 Pass
HT20 [MCSO0| 2| 1 | 2412| -8.23 -9.35 5.22 756 6.44 Pass
HT20 [MCSO| 2| 6 | 2437 | -831 751 250 756 6.44 Pass
HT20 [MCSO0| 2| 10 | 2457 | -7.74 6.51 3,50 756 6.44 Pass
HT20 [MCSO0| 2| 11 | 2462 | -9.87 12.19 6.86 756 6.44 Pass
HT20 [MCSO0| 2| 12 | 2467 | -12.62 | -1468 | -961 756 6.44 Pass
HT20 [MCSO| 2 | 13 | 2472 | -1438 | -1497 | -11.37 756 6.44 Pass

Measured power density (dBm) has offset with cable loss.
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

Appendix B. AC Conducted Emission Test Results

Temperature : 23.9~26C

Test Engineer : [Louis Chung

Relative Humidity : |63.3~70.3%

TEL : 886-3-327-3456 Page Number :BlofB1
FAX . 886-3-328-4978



EUT Information

Report NO : 800521-02
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1001
90T
80T
70T
% 60-\ CISPR-OP LimitatMai Plrts
o 8
he] .
'E 504 N : CISPR-Ave Limitiat Main Plorts
() S S S S S T 1
>
g W
40T ¢ 'S
3071 ¢
20T
1 &
10T
0 } } } —+—— } } } } —+—— } } |
150k 30040000 8001M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.152250 24.70 55.88 31.18 | L1 OFF 19.4
0.152250 44.32 65.88 2156 | L1 OFF 19.4
0.159000 25.35 55.52 30.17 | L1 OFF 19.4
0.159000 43.10 65.52 2242 | L1 OFF 19.4
0.165750 27.91 55.17 27.26 | L1 OFF 19.4
0.165750 43.18 65.17 21.99 | L1 OFF 19.4
0.181500 24.24 54.42 30.18 | L1 OFF 19.4
0.181500 40.88 64.42 23.54 | L1 OFF 19.4
0.201750 27.29 53.54 26.25 | L1 OFF 19.4
0.201750 43.05 63.54 2049 | L1 OFF 19.4
0.235500 29.05 52.25 23.20 | L1 OFF 19.4
0.235500 39.91 62.25 2234 | L1 OFF 194
0.651750 29.98 46.00 16.02 | L1 OFF 194
0.651750 38.39 56.00 17.61 | L1 OFF 19.4
3.212250 21.46 46.00 2454 | L1 OFF 19.5
3.212250 28.17 56.00 27.83 | L1 OFF 19.5
19.846500 14.33 50.00 35.67 | L1 OFF 19.7
19.846500 15.76 60.00 4424 | L1 OFF 19.7




EUT Information

Report NO : 800521-02
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1001
90T
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70T
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Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.152250 33.88 55.88 22.00 | N OFF 194
0.152250 51.51 65.88 14.37 | N OFF 19.4
0.161250 32.84 55.40 22.56 | N OFF 19.4
0.161250 49.81 65.40 1559 | N OFF 19.4
0.168000 31.83 55.06 23.23 | N OFF 19.4
0.168000 48.85 65.06 16.21 | N OFF 194
0.179250 30.23 54.52 2429 | N OFF 194
0.179250 47.98 64.52 16.54 | N OFF 19.4
0.190500 28.21 54.02 25.81 | N OFF 19.4
0.190500 46.03 64.02 17.99 | N OFF 19.4
0.197250 26.08 53.73 27.65 | N OFF 19.4
0.197250 41.86 63.73 21.87 | N OFF 194
0.208500 27.36 53.27 2591 | N OFF 194
0.208500 43.64 63.27 19.63 | N OFF 194
0.249000 27.02 51.79 2477 | N OFF 19.4
0.249000 45.77 61.79 16.02 | N OFF 19.4
0.262500 27.59 51.35 23.76 | N OFF 19.4
0.262500 45.60 61.35 15.75 | N OFF 19.4
0.280500 16.31 50.80 3449 | N OFF 19.4
0.280500 25.46 60.80 3534 | N OFF 19.4
0.820500 16.72 46.00 29.28 | N OFF 19.5




0.820500 22.67 56.00 3333 | N OFF 195
3.630750 16.63 46.00 29.37 | N OFF 195
3.630750 21.88 56.00 3412 | N OFF 195
19.981500 13.81 50.00 36.19 | N OFF 19.8
19.981500 14.78 60.00 45.22 | N OFF 19.8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

Appendix C. Radiated Spurious Emission

o ] Temperature : 20~25°C
Test Engineer : Jacky Hung, Austin Li and CR Liao
Relative Humidity : (50~60%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)
2389.59 60.02 -13.98 74 44.58 27.41 18.31 | 30.28 | 220 264 P H
2389.38 52.29 -1.71 54 36.85 27.41 18.31 | 30.28 | 220 264 A H
* 2412 118.65 - - 103.12 27.47 18.34 | 30.28 | 220 264 P H
802.11b
* 2412 115.53 - - 100 27.47 18.34 | 30.28 | 220 264 A H
CHoO1
2389.38 57.59 -16.41 74 42.15 27.41 18.31 | 30.28 | 298 53 P \Y
2412MHz
2389.275 47.75 -6.25 54 32.31 27.41 18.31 | 30.28 | 298 53 A \Y,
* 2412 113.8 - - 98.27 27.47 18.34 | 30.28 | 298 53 P \Y
* 2412 110.66 - - 95.13 27.47 18.34 | 30.28 | 298 53 A \Y
2367.68 57.78 -16.22 74 42.43 27.36 8.36 30.29 | 207 | 301 P H
2386.58 46.53 -7.47 54 31.09 27.41 8.39 30.28 | 207 | 301 A H
* 2437 118.57 - - 102.95 27.54 8.43 30.27 | 207 | 301 P H
* 2437 115.45 - - 99.83 27.54 8.43 30.27 | 207 | 301 A H
2492.79 57 -17 74 41.18 27.68 8.47 30.25 | 207 | 301 P H
802.11b
2485.65 45.93 -8.07 54 30.14 27.66 8.46 30.25 | 207 | 301 A H
CH 06
2350.6 56.5 -17.5 74 41.22 27.31 8.34 30.29 | 298 103 P \Y
2437MHz
2386.44 4491 -9.09 54 29.48 27.4 8.39 30.28 | 298 103 A \Y,
* 2437 113.43 - - 97.81 27.54 8.43 30.27 | 298 103 P \Y
* 2437 110.3 - - 94.68 27.54 8.43 30.27 | 298 103 A \Y,
2494.05 56.52 -17.48 74 40.7 27.68 8.47 30.25 | 298 103 P \Y
2487.54 44.86 -9.14 54 29.06 27.67 8.46 30.25 | 298 103 A \Y
TEL : 886-3-327-3456 Page Number : C1lof C38
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somanrss. FCC RADIO TEST REPORT Report No. : FR800521-02C
* 2462 116.96 - - 101.25 27.6 18.37 | 30.26 | 227 267 P H
* 2462 113.83 - - 98.12 27.6 18.37 | 30.26 | 227 267 A H
2489.12 60.17 -13.83 74 44.37 27.67 18.38 | 30.25 | 227 267 P H
802.11b
2487.84 52.12 -1.88 54 36.32 27.67 18.38 | 30.25 | 227 267 A H
CH 11
* 2462 111.67 - - 95.96 27.6 18.37 | 30.26 | 288 47 P \%
2462MHz
* 2462 108.56 - - 92.85 27.6 18.37 | 30.26 | 288 47 A \%
2490.88 58.56 -15.44 74 42.75 27.68 18.38 | 30.25 | 288 47 P \%
2487.88 48.97 -5.03 54 33.17 27.67 18.38 | 30.25 | 288 47 A \%
* 2467 110.58 - - 94.86 27.61 18.37 | 30.26 | 215 331 P H
* 2467 107.45 - - 91.73 27.61 18.37 | 30.26 | 215 331 A H
2483.56 61.56 -12.44 74 45.77 27.66 18.38 | 30.25 | 215 331 P H
802.11b
2484 53.28 -0.72 54 37.49 27.66 18.38 | 30.25 | 215 331 A H
CH 12
* 2467 105.72 - - 90 27.61 18.37 | 30.26 | 254 115 P \%
2467MHz
* 2467 102.57 - - 86.85 27.61 18.37 | 30.26 | 254 115 A \Y,
2483.92 58.99 -15.01 74 43.2 27.66 18.38 | 30.25 | 254 115 P \%
2483.92 49.45 -4.55 54 33.66 27.66 18.38 | 30.25 | 254 115 A V
* 2472 105.28 - - 89.54 27.63 18.37 | 30.26 197 333 P H
* 2472 102.16 - - 86.42 27.63 18.37 | 30.26 197 333 A H
2486.96 61.21 -12.79 74 45.41 27.67 18.38 | 30.25 197 333 P H
802.11b
2487.28 53.32 -0.68 54 37.52 27.67 18.38 | 30.25 | 197 333 A H
CH 13
* 2472 100 - - 84.26 27.63 18.37 | 30.26 | 232 117 P \Y,
2472MHz
* 2472 96.97 - - 81.23 27.63 18.37 | 30.26 | 232 117 A \%
2486.32 59.26 -14.74 74 43.47 27.66 18.38 | 30.25 | 232 117 P \Y,
2487.12 49.67 -4.33 54 33.87 27.67 18.38 | 30.25 | 232 117 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11b 4824 4409 |-29091| 74 56.96 | 3245 | 1323 | 5916 | 100 | 0 | P | H
CHO1
2412MHz 4824 43 -31 74 55.87 3245 13.23 | 59.16 | 100 0 P \Y
4874 44.87 -29.13 74 57.57 32.55 13.32 | 59.17 | 100 0 P H
802.11b 7311 57.33 -16.67 74 64.02 37.24 14.87 | 59.18 | 180 290 A H
CH 06 7311 48.68 -5.32 54 55.37 37.24 14.87 | 59.18 | 180 290 P H
2437MHz 4874 43.7 -30.3 74 56.4 32.55 13.32 | 59.17 | 100 0 P \Y
7311 47.64 -26.36 74 54.33 37.24 14.87 | 59.18 | 100 0 A \Y,
4924 45.31 -28.69 74 57.83 32.65 13.42 | 59.18 | 100 0 P H
802.11b
7386 44.11 -29.89 74 50.75 37.34 14.86 | 59.15 | 100 0 P H
CH 11
4924 42.52 -31.48 74 55.04 32.65 13.42 | 59.18 | 100 0 P \Y
2462MHz
7386 44.67 -29.33 74 51.31 37.34 14.86 | 59.15 | 100 0 P \Y
4934 44.82 -29.18 74 60.26 32.67 14.01 | 62.12 | 100 0 P H
802.11b
7401 47 -27 74 57.5 37.36 15.16 | 63.02 | 100 0 P H
CH 12
4934 44.54 -29.46 74 59.98 32.67 14.01 | 62.12 | 100 0 P \Y,
2467MHz
7401 46.47 -27.53 74 56.97 37.36 15.16 | 63.02 | 100 0 P \Y
4944 44.85 -29.15 74 60.25 32.69 14.03 | 62.12 | 100 0 P H
802.11b
7416 49.01 -24.99 74 59.43 37.38 15.21 | 63.01 | 100 0 P H
CH 13
4944 43.53 -30.47 74 58.93 32.69 14.03 | 62.12 | 100 0 P \Y
2472MHz
7416 47.97 -26.03 74 58.39 37.38 15.21 | 63.01 | 100 0 P V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 67.99 -6.01 74 52.54 27.41 18.32 | 30.28 | 242 | 267 P H
2390 52.42 -1.58 54 36.97 27.41 18.32 | 30.28 | 242 | 267 A H
* 2412 114.17 - - 98.64 27.47 18.34 | 30.28 | 242 | 267 P H
802.11g
* 2412 106.67 - - 91.14 27.47 18.34 | 30.28 | 242 | 267 A H
CHO1
2389.695 59.82 -14.18 74 44.37 27.41 18.32 | 30.28 | 297 53 P \Y,
2412MHz
2390 47.6 -6.4 54 32.15 27.41 18.32 | 30.28 | 297 53 A |V
* 2412 109.51 - - 93.98 27.47 18.34 | 30.28 | 297 53 P \Y,
* 2412 101.83 - - 86.3 27.47 18.34 | 30.28 | 297 53 A |V
2388.54 57.73 -16.27 74 42.29 27.41 18.31 | 30.28 | 193 | 333 P H
2389.94 46.26 -7.74 54 30.81 27.41 18.32 | 30.28 | 193 | 333 A H
* 2437 118.29 - - 102.67 27.54 18.35 | 30.27 | 193 | 333 P H
* 2437 111.03 - - 95.41 27.54 18.35 | 30.27 | 193 | 333 A H
2489.29 57.48 -16.52 74 41.68 27.67 18.38 | 30.25 | 193 | 333 P H
802.11g
2483.5 45.83 -8.17 54 30.04 27.66 18.38 | 30.25 | 193 | 333 A H
CH 06
2383.5 56.64 -17.36 74 41.21 27.4 18.31 | 30.28 | 259 133 P \Y
2437MHz
2389.24 44.61 -9.39 54 29.17 27.41 18.31 | 30.28 | 259 133 A |V
* 2437 112.51 - - 96.89 27.54 18.35 | 30.27 | 259 133 P \Y
* 2437 105.46 - - 89.84 27.54 18.35 | 30.27 | 259 133 A |V
2487.61 56.36 -17.64 74 40.56 27.67 18.38 | 30.25 | 259 133 P \Y,
2489.22 44.87 -9.13 54 29.07 27.67 18.38 | 30.25 | 259 133 A |V
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2462 113.04 - - 97.33 27.6 18.37 | 30.26 | 224 267 P H
2462 105.5 - - 89.79 27.6 18.37 | 30.26 | 224 267 A H
2483.64 68.95 -5.05 74 53.16 27.66 18.38 | 30.25 | 224 267 P H
802.11g
2483.52 53.04 -0.96 54 37.25 27.66 18.38 | 30.25 | 224 267 A H
CH 11
2462 108 - - 92.29 27.6 18.37 | 30.26 | 257 108 P \%
2462MHz
2462 100.39 - - 84.68 27.6 18.37 | 30.26 | 257 108 A \%
2483.56 62.79 -11.21 74 47 27.66 18.38 | 30.25 | 257 108 P \%
2483.52 48.46 -5.54 54 32.67 27.66 18.38 | 30.25 | 257 108 A \%
2467 110.3 - - 94.58 27.61 18.37 | 30.26 | 229 334 P H
2467 102.9 - - 87.18 27.61 18.37 | 30.26 | 229 334 A H
2484.48 69.1 -4.9 74 53.31 27.66 18.38 | 30.25 | 229 334 P H
802.11
g 2483.52 52.49 -1.51 54 36.7 27.66 18.38 | 30.25 | 229 334 A H
CH 12
2467 104.4 - - 88.68 27.61 18.37 | 30.26 | 231 133 P \%
2467MHz
2467 96.47 - - 80.75 27.61 18.37 | 30.26 | 231 133 A \Y,
2483.6 66.48 -7.52 74 50.69 27.66 18.38 | 30.25 | 231 133 P \%
2483.52 47.9 -6.1 54 32.11 27.66 18.38 | 30.25 | 231 133 A V
2472 108.98 - - 93.24 27.63 18.37 | 30.26 | 205 334 P H
2472 101.48 - - 85.74 27.63 18.37 | 30.26 | 205 334 A H
2487.24 69.79 -4.21 74 53.99 27.67 18.38 | 30.25 | 205 334 P H
802.11g
2483.52 53.1 -0.9 54 37.31 27.66 18.38 | 30.25 | 205 334 A H
CH 13
2472 103.31 - - 87.57 27.63 18.37 | 30.26 | 257 116 P \Y,
2472MHz
2472 95.88 - - 80.14 27.63 18.37 | 30.26 | 257 116 A \%
2486.52 64.94 -9.06 74 49.15 27.66 18.38 | 30.25 | 257 116 P \Y,
2483.52 48.54 -5.46 54 32.75 27.66 18.38 | 30.25 | 257 116 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.119 4824 4346 | -3054| 74 5927 | 3245 | 1384 | 621 | 100 | 0 | P | H
CHO1
2412MHz 4824 43.35 -30.65 74 59.16 3245 13.84 62.1 100 0 P \Y
4874 43.99 -30.01 74 59.63 32.55 13.92 | 62.11 100 0 P H
802.11g
7311 46.78 -27.22 74 57.34 37.24 15.25 | 63.05 100 0 P H
CH 06
4874 44.78 -29.22 74 60.42 32.55 1392 | 62.11 100 0 P \Y,
2437MHz
7311 46.93 -27.07 74 57.49 37.24 15.25 | 63.05 100 0 P \Y
4924 44.27 -29.73 74 59.73 32.65 14.01 | 62.12 100 0 P H
802.11
? 7386 46.68 -27.32 74 57.19 37.34 15.17 | 63.02 100 0 P H
CH 11
4924 42.92 -31.08 74 58.38 32.65 14.01 | 62.12 100 0 P \Y,
2462MHz
7386 45.84 -28.16 74 56.35 37.34 15.17 | 63.02 100 0 P \Y
4934 42.98 -31.02 74 58.42 32.67 14.01 | 62.12 100 0 P H
802.11g
7401 46.46 -27.54 74 56.96 37.36 15.16 | 63.02 100 0 P H
CH 12
4934 43.45 -30.55 74 58.89 32.67 14.01 | 62.12 100 0 P \Y
2467MHz
7401 46.4 -27.6 74 56.9 37.36 15.16 | 63.02 100 0 P V
4944 43.62 -30.38 74 59.02 32.69 14.03 | 62.12 100 0 P H
802.11g
7416 46.68 -27.32 74 57.1 37.38 15.21 | 63.01 100 0 P H
CH 13
4944 43.07 -30.93 74 58.47 32.69 14.03 | 62.12 100 0 P V
2472MHz
7416 46.76 -27.24 74 57.18 37.38 15.21 | 63.01 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C6 of C38

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2389.905 67.65 -6.35 74 52.2 27.41 18.32 | 30.28 | 248 | 268 P H
2390 52.64 -1.36 54 37.19 27.41 18.32 30.28 248 268 A H
802.11n * 2412 112.82 - - 97.29 27.47 18.34 | 30.28 | 248 | 268 P H
HT20 * 2412 105.48 - - 89.95 27.47 18.34 | 30.28 | 248 | 268 A | H
CHO1 2389.8 62.42 -11.58 74 46.97 27.41 18.32 30.28 298 50 P \%
2412MHz 2390 47.9 -6.1 54 3245 | 27.41 | 1832 | 30.28 | 298 | 50 AV
* 2412 108.24 - - 92.71 27.47 18.34 30.28 298 50 P \%
* 2412 100.7 - - 85.17 27.47 18.34 | 30.28 | 298 50 A |V
2388.96 61.71 -12.29 74 46.27 27.41 18.31 30.28 268 298 P H
2388.54 52.18 -1.82 54 36.74 27.41 18.31 30.28 268 298 A H
802.11n * 2417 116.83 - - 101.28 | 27.48 18.34 | 30.27 | 268 | 298 P H
HT20 * 2417 109.34 - - 93.79 27.48 18.34 30.27 268 298 A H
CH 02 2388.4 57.98 -16.02 74 42.54 27.41 18.31 30.28 266 103 P \%
2417MHz 2389.8 4516 | -8.84 54 29.71 | 27.41 | 1832 | 3028 | 266 | 103 | A | V
* 2417 110.95 - - 954 27.48 18.34 30.27 266 103 P \%
* 2417 103.37 - - 87.82 27.48 18.34 30.27 266 103 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2385.88 57.32 -16.68 74 41.89 274 18.31 30.28 208 331 P H
2389.66 46.3 -1.7 54 30.85 27.41 18.32 | 30.28 | 208 | 331 A H
* 2437 118.02 - - 102.4 27.54 18.35 30.27 208 331 P H
* 2437 110.86 - - 95.24 27.54 18.35 30.27 208 331 A H
802.11n 2490.9 57.82 -16.18 74 42.01 27.68 18.38 | 30.25 | 208 | 331 P H
HT20 2483.5 45.85 -8.15 54 30.06 27.66 18.38 | 30.25 | 208 | 331 A H
CH 06 2386.3 56.39 -17.61 74 40.96 27.4 18.31 | 30.28 | 258 | 131 P \Y
2437MHz 2385.46 44.53 -9.47 54 29.1 27.4 18.31 30.28 258 131 A \%
* 2437 112.7 - - 97.08 27.54 18.35 30.27 258 131 P \%
* 2437 105.2 - - 89.58 27.54 18.35 | 30.27 | 258 | 131 AV
2495.8 57.9 -16.1 74 42.07 27.69 18.39 30.25 258 131 P \%
2486.98 44.88 -9.12 54 29.08 27.67 18.38 | 30.25 | 258 | 131 AV
* 2457 116.35 - - 100.66 27.59 18.36 | 30.26 | 252 | 300 P H
* 2457 108.96 - - 93.27 27.59 18.36 30.26 252 300 A H
802.11n 2486.98 69.45 -4.55 74 53.65 27.67 18.38 | 30.25 | 252 | 300 P H
HT20 2483.5 51.59 -2.41 54 35.8 27.66 18.38 | 30.25 | 252 | 300 A H
CH 10 * 2457 111.89 - - 96.2 27.59 18.36 30.26 257 85 P \%
2457MHz |« 2457 104.25 - - 8856 | 27.59 | 18.36 | 30.26 | 257 | 85 AV
2483.92 64.63 -9.37 74 48.84 27.66 18.38 30.25 257 85 P \%
2483.5 48.36 -5.64 54 32.57 27.66 18.38 | 30.25 | 257 85 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2462 112.05 - - 96.34 27.6 18.37 30.26 226 266 P H
* 2462 104.53 - - 88.82 27.6 18.37 | 30.26 | 226 | 266 A | H
802.11n 2483.56 68.56 | -5.44 74 5277 | 2766 | 1838 | 30.25 | 226 | 266 | P | H
HT20 2483.52 53.17 -0.83 54 37.38 27.66 18.38 30.25 226 266 A H
CH11 * 2462 106.81 - - 91.1 27.6 18.37 | 30.26 | 296 48 P |V
2462MHz | * 2462 99.27 - - 83.56 27.6 18.37 | 30.26 | 296 | 48 A |V
2483.56 64.62 -9.38 74 48.83 27.66 18.38 | 30.25 | 296 48 P |V
2483.52 49.68 -4.32 54 33.89 27.66 18.38 | 30.25 | 296 48 A |V
* 2467 109.44 - - 93.72 27.61 18.37 | 30.26 | 215 | 333 P H
* 2467 102.1 - - 86.38 27.61 18.37 | 30.26 | 215 | 333 A | H
802.11n 2483.6 70.43 -3.57 74 54.64 27.66 18.38 | 30.25 | 215 | 333 P H
HT20 2483.52 52.85 -1.15 54 37.06 27.66 18.38 | 30.25 | 215 | 333 A | H
CH 12 * 2467 103.69 - - 87.97 27.61 18.37 30.26 256 129 P \%
2467TMHz | * 2467 96.41 - - 80.69 | 27.61 | 1837 | 3026 | 256 | 129 | A | V
2484.64 64.74 -9.26 74 48.95 27.66 18.38 30.25 256 129 P \%
2483.52 48.55 -5.45 54 32.76 27.66 18.38 | 30.25 | 256 | 129 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2472 108.06 - - 92.32 27.63 18.37 30.26 210 336 P H
* 2472 100.71 - - 84.97 27.63 18.37 | 30.26 | 210 | 336 A | H
802.11n 2485.24 68.53 | -5.47 74 5274 | 2766 | 1838 | 30.25 | 210 | 336 | P | H
HT20 2483.52 52.59 -1.41 54 36.8 27.66 18.38 30.25 210 336 A H
CH 13 * 2472 102.53 - - 86.79 27.63 18.37 | 30.26 | 286 | 128 P |V
2472MHz | * 2472 94.93 - - 79.19 | 2763 | 1837 | 3026 | 286 | 128 | A | V
2483.64 62.84 -11.16 74 47.05 27.66 18.38 | 30.25 | 286 | 128 P |V
2483.52 48.23 -5.77 54 32.44 27.66 18.38 30.25 286 128 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
802.11n
4824 43.11 -30.89 74 58.92 32.45 13.84 62.1 100 0 P H
HT20
CHO1
4824 43.33 -30.67 74 59.14 32.45 13.84 62.1 100 0 P \%

2412MHz
802.11n 4874 43.88 |-30.12 74 5952 | 3255 | 13.92 | 62.11 | 100 0 P | H

HT20 7311 47.7 -26.3 74 58.26 37.24 15.25 63.05 100 0 P H

CH 06 4874 43.81 -30.19 74 59.45 32.55 13.92 62.11 100 0 P \%
2437MHz 7311 47.2 -26.8 74 57.76 | 37.24 | 1525 | 63.05 | 100 0 P |V
802.11n 4924 44.2 -29.8 74 59.66 32.65 14.01 62.12 100 0 P H

HT20 7386 46.54 -27.46 74 57.05 37.34 15.17 63.02 100 0 P H

CH11 4924 43.13 -30.87 74 58.59 32.65 14.01 62.12 100 0 P \%
2462MHz 7386 45.92 | -28.08 74 56.43 | 37.34 | 15.17 | 63.02 | 100 0 P |V
802.11n 4934 43.48 -30.52 74 58.92 32.67 14.01 62.12 100 0 P H

HT20 7401 47.37 -26.63 74 57.87 37.36 15.16 63.02 100 0 P H

CH 12 4934 43.33 -30.67 74 58.77 32.67 14.01 62.12 100 0 P \%
2467MHz 7401 46.48 | -27.52 74 56.98 | 37.36 | 15.16 | 63.02 | 100 0 P |V
802.11n 4944 4368 |-30.32 74 59.08 | 32.69 | 14.03 | 62.12 | 100 0 P | H

HT20 7416 47.19 -26.81 74 57.61 37.38 15.21 63.01 100 0 P H

CH 13 4944 43.34 -30.66 74 58.74 32.69 14.03 62.12 100 0 P \%
2472MHz 7416 46.89 | -27.11 74 57.31 | 37.38 | 1521 | 63.01 | 100 0 P |V

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBuV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

91.11 25.87 -17.63 435 42.39 14.86 1 32.38 - - P H
196.84 28.83 -14.67 43.5 44.5 14.94 1.74 32.35 - - P H
242.43 28.68 -17.32 46 41.28 17.58 22 32.38 - - P H
347.19 34.27 -11.73 46 43.61 20.32 2.8 32.46 - - P H
425.76 27.68 -18.32 46 34.26 22.75 3.19 32.52 - - P H

2.4GHz
891.36 35.71 -10.29 46 33.9 29 4.65 31.84 | 100 0 P H

802.11b
92.08 27.56 -15.94 435 43.98 14.95 1.01 32.38 - - P \Y,

LF
190.05 31.39 -12.11 435 47.21 14.82 1.71 32.35 - - P \Y
345.25 33.43 -12.57 46 42.84 20.26 2.79 32.46 - - P \Y,
426.73 30.02 -15.98 46 36.59 22.76 3.19 32.52 - - P \Y,
753.62 30.81 -15.19 46 30.56 28.18 451 32.44 - - P \Y
890.39 38.32 -7.68 46 36.52 28.99 4.65 31.84 | 100 0 P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against limit line.
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FCC RADIO TEST REPORT

Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2359.98 57.57 -16.43 74 42.25 27.34 18.27 | 30.29 | 266 60 P H
2387.91 46.58 -7.42 54 31.14 27.41 18.31 | 30.28 | 266 60 A H
* 2412 114.92 - - 99.39 27.47 18.34 | 30.28 | 266 60 P H
802.11b
* 2412 111.85 - - 96.32 27.47 18.34 | 30.28 | 266 60 A H
CHO1
2380.56 56.46 -17.54 74 41.06 27.39 18.3 30.29 | 100 122 P \Y,
2412MHz
2387.385 44.58 -9.42 54 29.14 27.41 18.31 | 30.28 | 100 122 A |V
* 2412 108.11 - - 92.58 27.47 18.34 | 30.28 | 100 122 P \Y,
* 2412 105 - - 89.47 27.47 18.34 | 30.28 | 100 122 A |V
2381.96 57.9 -16.1 74 42.5 27.39 18.3 30.29 | 261 57 P H
2389.66 45.55 -8.45 54 30.1 27.41 18.32 | 30.28 | 261 57 A H
* 2437 116.12 - - 100.5 27.54 18.35 | 30.27 | 261 57 P H
* 2437 112.98 - - 97.36 27.54 18.35 | 30.27 | 261 57 A H
2498.18 57.77 -16.23 74 41.93 27.7 18.39 | 30.25 | 261 57 P H
802.11b
2484.53 46.11 -7.89 54 30.32 27.66 18.38 | 30.25 | 261 57 A H
CH 06
2361.1 55.95 -18.05 74 40.63 27.34 18.27 | 30.29 | 110 126 P \Y
2437MHz
2388.4 44.47 -9.53 54 29.03 27.41 18.31 | 30.28 | 110 126 A |V
* 2437 108.77 - - 93.15 27.54 18.35 | 30.27 | 110 126 P \Y,
* 2437 105.63 - - 90.01 27.54 18.35 | 30.27 | 110 126 A |V
2497.48 57.6 -16.4 74 41.77 27.69 18.39 | 30.25 | 110 126 P \Y,
2497.97 45.02 -8.98 54 29.19 27.69 18.39 | 30.25 | 110 126 A |V
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* 2462 115.09 - - 99.38 27.6 18.37 | 30.26 | 242 48 P H
* 2462 111.93 - - 96.22 27.6 18.37 | 30.26 | 242 48 A H
2489.68 58.25 -15.75 74 42.45 27.67 18.38 | 30.25 | 242 48 P H
802.11b
2486.8 47.54 -6.46 54 31.74 27.67 18.38 | 30.25 | 242 48 A H
CH 11
* 2462 109.03 - - 93.32 27.6 18.37 | 30.26 197 288 P \%
2462MHz
* 2462 105.87 - - 90.16 27.6 18.37 | 30.26 197 288 A \%
2486.76 56.84 -17.16 74 41.04 27.67 18.38 | 30.25 197 288 P \%
2486.8 45.17 -8.83 54 29.37 27.67 18.38 | 30.25 | 197 288 A \%
* 2467 109.94 - - 94.22 27.61 18.37 | 30.26 | 280 49 P H
* 2467 106.8 - - 91.08 27.61 18.37 | 30.26 | 280 49 A H
2484 60.54 -13.46 74 44.75 27.66 18.38 | 30.25 | 280 49 P H
802.11b
2484.04 52.04 -1.96 54 36.25 27.66 18.38 | 30.25 | 280 49 A H
CH 12
* 2467 102.59 - - 86.87 27.61 18.37 | 30.26 107 121 P \%
2467MHz
* 2467 99.57 - - 83.85 27.61 18.37 | 30.26 107 121 A \Y,
2483.64 57.96 -16.04 74 42.17 27.66 18.38 | 30.25 | 107 121 P \%
2484.08 47.09 -6.91 54 31.3 27.66 18.38 | 30.25 107 121 A \Y,
* 2472 104.51 - - 88.77 27.63 18.37 | 30.26 | 269 53 P H
* 2472 101.37 - - 85.63 27.63 18.37 | 30.26 | 269 53 A H
2484.6 60.83 -13.17 74 45.04 27.66 18.38 | 30.25 | 269 53 P H
802.11b
2484.72 52.89 -1.11 54 37.1 27.66 18.38 | 30.25 | 269 53 A H
CH 13
* 2472 97.86 - - 82.12 27.63 18.37 | 30.26 108 112 P \Y,
2472MHz
* 2472 94.7 - - 78.96 27.63 18.37 | 30.26 108 112 A \%
2486.88 58.46 -15.54 74 42.66 27.67 18.38 | 30.25 108 112 P \Y,
2484.68 47.79 -6.21 54 32 27.66 18.38 | 30.25 | 108 112 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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